EMI Test Report

Tested in accordance with
Federal Communications Commission (FCC)
Personal Communications Services
CFR 47 Parts 2, 22, 24 and 90
&
Industry Canada (IC) RSS- Gen, 132 and 133

p,‘-':"' -4 lesting
Z :—:217'7 Servicés™

A division of Research In Motion Limited

REPORT NO: RTS-2604-1106-131A

PRODUCT MODEL NO: RDR61CW, RDS41CW
TYPE NAME: BlackBerry® smartphone
FCC ID: L6ARDR60CW, L6ARDS40CW
IC: 2503A-RDR60CW, 2503A-RDS40CW
EMISSION DESIGNATOR (GSM): 247TKGXW

EMISSION DESIGNATOR (EDGE): 247KGTW
EMISSION DESIGNATOR (CDMA): 1M29F9W

DATE: 29 June 2011

This report shall NOT be reproduced except in full without the written consent of RIM Testing Services
- A division of Research in Motion Limited.
Copyright 2005-2011 Page 1 of 114



=,
pp > ng
=] Services™

—

Jestin

Test R

RTS-2604-1106-131A

eport No. Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW

Statement of Performance:

The BlackBerry® smartphone, model RDR61CW, part number CER-41454-001 Rev 5
and accessories performs within the requirements of the test standards when configured
and operated per RIM’s instructions.

The BlackBerry® smartphone, model RDS41CW, part number CER-30958-001 Rev 2
and accessories performs within the requirements of the test standards when configured
and operated per RIM’s instructions.

Declaration:

We hereby certify that:
The test data reported herein is an accurate record of the performance of the sample(s)
tested. The test results are valid for the tested unit (s) only. The test equipment used was
suitable for the tests performed and within manufacturer’s published specifications and
operating parameters. The test methods were consistent with the methods described in
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A) Scope

This report details the results of compliance tests which were performed in accordance

to the requirements of:

e FCC CFR 47 Part 2, Oct, 2010

FCC CFR 47 Part 22, Subpart H, Cellular Radiotelephone Services, Oct., 2010

FCC CFR 47 Part 24 Subpart E, Broadband PCS, Oct,. 2010

FCC CFR 47 Part 90, Oct, 2010

Industry Canada, RSS-132 Issue 2, September 2005, Cellular Telephones Employing

New Technologies Operating in the Bands 824-849 MHz and 869-894 MHz.

e Industry Canada, RSS-133 Issue 5, February 2009, 2 GHz Personal
Communications Services.

e Industry Canada, RSS-GEN Issue 3, December 2010, General Requirements and
Information for the Certification of Radiocommunication Equipment

B) Associated Documents

RDR61CW_HW_Declaration_CER-41454-001_Rev4.docx
RDR61CW_HW _Declaration_ CER-41454-001_Rev5.docx
RDS41CW_HW_Declaration CER-30958-001_ Rev2.docx
MultiSourceDeclaration_ RDS41CW _b848.doc

BlackBerrySystemSimilarity RDR61CW_RDS41CW.docx

agrwnE

(@3] Product Identification
Manufactured by Research In Motion Limited whose headquarters is located at:
295 Phillip Street
Waterloo, Ontario
Canada, N2L 3wW8
Phone:519 888 7465
Fax: 519 888 6906

The equipment under test (EUT) was tested at the following locations:

RIM Testing Services EMI test facilities

305 Phillip Street 440 Phillip Street
Waterloo, Ontario Waterloo, Ontario,
Canada, N2L 3W8 Canada, N2L 5R9
Phone: 519 888 7465 Phone: 519 888 7465
Fax: 519 888 6906 Fax: 519 888 6906

The testing was performed from May 25, June 2 to June 28, 2011.
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Test Report No.
RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

The sample EUT included:

Sample

Model

CER NUMBER

PIN

Software Information

1

RDR61CW

CER-41454-001 Rev3

32EAF912

V7.0.0.100
(Platorm 5.0.0267)
Bundle 848

RDR61CW

CER-41454-001 Rev3

32EAFAD3

V7.0.0.100
(Platorm 5.0.0267)
Bundle 848

RDR61CW

CER-41454-001 Rev4

32EFD957

V7.0.0.100
(Platorm 5.0.0267)
Bundle 848

RDR61CW

CER-41454-001 Rev4

32EFD941

V7.0.0.100
(Platorm 5.0.0267)
Bundle 848

RDR61CW

CER-41454-001 Rev4

32EFD945

V7.0.0.100
(Platorm 5.0.0267)
Bundle 848

RDR61CW

CER-41454-001 Rev5

32F2900E

V7.0.0.100
(Platorm 5.0.0267)
Bundle 848

RDS41CW

CER-30958-001 Rev2

32EFDB8A

V7.0.0.100
(Platorm 5.0.0267)
Bundle 848

RDS41CW

CER-30958-001 Rev2

32EFD224

V7.0.0.100
(Platorm 5.0.0267)
Bundle 848

RDS41CW

CER-30958-001 Rev2

32EFD22F

V7.0.0.100
(Platorm 5.0.0267)
Bundle 848

10

RDS41CW

CER-30958-001 Revl

32E4DC39

V6.1.0.53
(Platorm 5.0.0173)
Bundle 522

RF Conducted Emissions testing was performed on sample 2, 4, 6, 9 and 10.
RF Radiated Emissions testing was performed on samples 1, 3,5, 7 and 8

Only the characteristics that have been affected by the changes from Model RDR61CW
Rev 3 to RDR61CW Rev 5 were retested. For more information see documents:

RDR61CW_HW_Declaration_CER-41454-001 _Rev4.docx and

RDR61CW_HW_Declaration_ CER-41454-001 Rev5.docx
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Only the characteristics that have been affected by the changes from Model RDS41CW
Revl and RDS41CW Rev2 were retested if necessary, see document:
RDS41CW_HW_Declaration CER-30958-001_ Rev2.docx

Only the characteristics that have been affected by the changes from Model RDR61CW
to RDS41UW were retested. For more information see document:
BlackBerrySystemSimilarity RDR61CW_RDS41CW.docx

To view the differences between Bundle 522 to 848, see document:
MultiSourceDeclaration_ RDS41CW _b848.doc

D) Support Equipment Used for the Testing of the EUT

No support equipment required; for list of equipment refer to section H, Compliance Test
Equipment Used.

E) Test Voltage

The ac input voltage was 120 volts, 60 Hz where applicable. This configuration was per
RIM’s specifications.
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EMI Test Report for the BlackBerry® smartphone Model RDR61CW,RDS41CW

Test Report No.
RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

F) Test Results Chart

SPECIFICATION TEST TYPE RESULT TEST DATA

FCC CFR 47 Ic APPENDIX
E:rrtt 22;81571 RSS-GEN, 4.9 gﬁxs?g’r?scond“ded Spurious Pass 1A
Part 22.901
st | nssen ao | ZCo 0 Co |
ot |rsscmnas | SGTmmenn |y | o,
EZE 342(2):?8 RSS-GEN, 4.6 ggr%vlv?&?] gr?g Lg)rig:\nel Mask Pass 1A
Part 2.1046(a) Eggigg S:j va'\\,"efond“ded RF Output Pass 2A
I | rsss a5 | USRI | s |
SRS | i is | OSSO | | s
Ej:tzzi'y Ssﬁtggrtt? RSS-GEN, 4.9 | GSM ERP, EIRP Pass 4A
ISE;S[ 3421 233522 E RSS-GEN, 4.9 gsu'\fi(ffg%az;?r?wonic Emissions Pass A
ot 32027 RSS-GEN, 4.9 ggxi/gucsegrﬁzggl:ged Pass 1B
Part 22.901(d)
EZE gﬁl.ggé(a) RSS-GEN, 4.9 gp?ul\fiﬁuzclism%c;?g#; tec Pass 1B
EZE 322857 RSS-GEN, 4.6 gaDnhgévic?tlillaongcéE;er?nel Mask Pass 1B
Part 24233 RSS-GEN, 46 | Gonhicin and channel Mask Pass 18
Part 2.1046(a) Egggg 2:3 I(D:([)DwMe? Conducted RF Output Pass 2B
parionors ) |Rss132.43 | N e volage Pass 38
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S-E,f\f',;ges EMI Test Report for the BlackBerry® smartphone Model RDR61CW,RDS41CW
Test Report No. Dates of Test FCC ID: LBARDR60CW, L6ARDS40CW
RTS-2604-1106-131A May 25, June 2 to June 28, 2011 I1C: 2503A-RDR60CW, 2503A-RDS40CW

Test Results Chart cont’d

CDMA PCS Frequency
Part 2.1055(a)(d) RSS-GEN, 4.7 | Stability vs. Temperature and Pass 3B
Part 24.235
Voltage
CDMA Cell Radiated
Part 22, Subpart H | RSS-GEN, 4.9 | Spurious/Harmonic Emissions, Pass 4B
ERP
CDMA PCS Radiated
Part 24, Subpart E | RSS-GEN, 4.9 | Spurious/Harmonic Emissions, Pass 4B
EIRP
Part 2.1051
Part 2.1049 ) CDMA BC10 Conducted Pass 1C
Part 90.210 Spurious Emissions
Part 90.691
Part 2.1046(a) ) CDMA BC10 Conducted RF Pass 2C
Part 90.635 Output Power
CDMA BC10 Frequency
Part 2.1055(a)(d) - Stability vs. Temperature and Pass 3C
Part 90.213
Voltage
Part 2.1046 CDMA BC10 Radiated
Part 2.1053 - Spurious/Harmonic Emissions, Pass 4C
Part 90.691 EIRP

G) Summary of Results

1) Conducted Emission Measurements

The following test configurations were measured for model RDR61CW:

a) The BlackBerry® smartphone met the requirements of the Tx Conducted

Spurious Emissions requirements in the GSM850 as per 47 CFR 2.1051, CFR
22.917, CFR 22.901(d) and RSS-GEN, 4.9. The EUT was measured on the low,
middle and high channels. The frequency range investigated was from 10 MHz to
10 GHz.

See APPENDIX 1A for test data.

The BlackBerry® smartphone met the requirements of the Tx Conducted Spurious
Emissions requirements in the PCS1900 as per 47 CFR 2.1051, CFR 24.238(a)
and RSS-GEN, 4.9. The EUT was on the low, middle and high channels. The
frequency range investigated was from 10 MHz to 20 GHz.

See APPENDIX 1A for test data

b) The BlackBerry® smartphone met the requirements of the Occupied Bandwidth
and channel mask requirements in the GSM850 as per 47 CFR 2.202, CFR 22.917
and RSS-GEN, 4.6. The EUT was measured in GSM and EDGE mode on the low,

This report shall NOT be reproduced except in full without the written consent of RIM Testing Services
- A division of Research in Motion Limited.
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FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

middle and high channels. The worst case occupied bandwidth was 246.7 kHz on
middle channel in GSM mode, and 245 kHz on low and middle channel in EDGE

mode.
See APPENDIX 1A for test data.

The BlackBerry® smartphone met the requirements of the Occupied Bandwidth
and channel mask requirements in the PCS1900 as per 47 CFR 2.202, CFR 24.238
and RSS-GEN, 4.6. The EUT was measured in GSM and EDGE mode on the low,
middle and high channels. The worst case occupied bandwidth was 243.3 kHz on
low and high channel in GSM, and 246.7 kHz on low and high channel in EDGE

mode.
See APPENDIX 1A for test data.

The BlackBerry® smartphone met the requirements of the Tx Conducted RF output
Power requirements in the GSM850 as per 47 CFR 2.1046, and RSS-GEN, 4.4.
The EUT was measured on the low, middle and high channels. The frequency
range investigated was from 10 MHz to 10 GHz.

See APPENDIX 2A for test data.

The BlackBerry® smartphone met the requirements of the Tx Conducted RF output
Power requirements in the PCS1900 as per 47 CFR 2.1046, and RSS-GEN, 6.4.
The EUT was on the low, middle and high channels. The frequency range

investigated was from 10 MHz to 20 GHz.
See APPENDIX 2A for test data

c) The BlackBerry® smartphone met the requirements of the Frequency Satbility
requirements in the GSM850 as per 47 CFR 2.1055, CFR 22.917 and RSS-GEN,
4.3. The EUT was measured in GSM850 mode on the low, middle and high

channels.
See APPENDIX 3A for test data.

The BlackBerry® smartphone met the requirements of the Frequency Satbility
requirements in the PCS1900 as per 47 CFR 2.1055, CFR 24.235 and RSS-GEN,
4.7. The EUT was measured in PCS1900 mode on the low, middle and high

channels.
See APPENDIX 3A for test data.

d) The EUT met the requirements of the Conducted Spurious Emissions in the
Cellular band as per 47 CFR 22.917, CFR 22.901(d) and RSS-132. The EUT was
measured in Loopback and 1XxEVDO mode on the low, middle and high channels.
The frequency range investigated was from 10 MHz to 10 GHz.

See APPENDIX 1B for the test data.

This report shall NOT be reproduced except in full without the written consent of RIM Testing Services

- A division of Research in Motion Limited.
Copyright 2005-2011

Page 10 of 114




£ >-4 lesting

: / ®
gﬂl Services” EMI Test Report for the BlackBerry™ smartphone Model RDR61CW,RDS41CW

Test Report No. Dates of Test
RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

The BlackBerry® smartphone met the requirements of the Conducted Spurious
Emissions in the CDMA PCS band as per 47 CFR 2.1057, CFR 24.238 and RSS-
133. The EUT was measured in Loopback and 1XEVDO mode on the low, middle
and high channels. The frequency range investigated was from 10 MHz to 20 GHz

See APPENDIX 1B for the test data.

e) The BlackBerry® smartphone met the requirements of the Occupied Bandwidth in
the CDMA Cellular band as per 47 CFR 2.202, CFR 22.917 and RSS-132. The
EUT was measured in Loopback and 1XEVDO mode on the low, middle and high
channels. The worst case occupied bandwidth was 1.273 MHz on middle channel in
Loopback mode and 1.280 MHz on middle and high channel in 1XEVDO mode.

See APPENDIX 1B for the test data.

The BlackBerry® smartphone met the requirements of the Occupied Bandwidth and
channel mask in the CDMA PCS band as per 47 CFR 2.202, CFR 24.238 and RSS-
133. The EUT was measured in Loopback and 1XxEVDO mode on the low, middle
and high channels. The worst case occupied bandwidth was 1.280 MHz on low,
middle and high channel in Loopback mode and 1.290 MHz on low and high

channel in 1XEVDO mode.
See APPENDIX 1B for the test data.

f) The BlackBerry® smartphone met the requirements of the Conducted RF Output
Power for both the CDMA Cellular and PCS bands. The EUT was measured in
Loopback and 1XEVDO mode on the low, middle and high channels

See APPENDIX 2B for test data.

g) The BlackBerry® smartphone met the requirements of the Frequency Stability vs.
Temperature and Voltage for CDMA Cellular band as per 22.917 and RSS-132.
The EUT was measured in Cellular mode on the low, middle and high channels.

See APPENDIX 3B for test data.

The BlackBerry® smartphone met the requirements of the Frequency Stability vs.
Temperature and Voltage requirements for the PCS band as per 24.235 and RSS-
133. The EUT was measured in CDMA PCS mode on the low, middle and high

channels.
See APPENDIX 3B for test data.

The following test configurations were measured for model RDS41CW:

a) The BlackBerry® smartphone met the requirements of the Conducted Spurious
Emissions in the CDMA BC10 as per 47 CFR 2.1051, CFR 90 (J), 90.210, and
90.691. The EUT was measured in BC10 mode on the low, middle and high
channels. The frequency range investigated was from 10 MHz to 10 GHz.

See APPENDIX 1C for the test data.
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b) The BlackBerry® smartphone met the requirements of the Occupied Bandwidth
and channel mask in the CDMA BC10 as per 47 CFR 2.202, and CFR 90 (I). The
channels were measured in BC10 mode on the low, middle and high channels.
The worst case occupied bandwidth was 1.29 MHz on low and high channel in
BC10 mode

See APPENDIX 1C for the test data.

c) The BlackBerry® smartphone met the requirements of the Tx Conducted RF
output Power requirements in the CDMA BC10 as per 47 CFR 2.1046, and CFR
90.635. The EUT was measured on the low, middle and high channels.

See APPENDIX 2C for test data.

d) The BlackBerry® smartphone met the requirements of the Frequency Stability
requirements in the CDMA BC10 as per 47 CFR 2.1055, and CFR 90.213. The
EUT was measured in CDMA BC10 mode on the low, middle and high channels.
See APPENDIX 3C for test data.
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Test Report No.
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May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

2) Radiated Emission Measurements
a) Radiated Spurious and Harmonic Emissions
The following test configurations were measured for model RDR61CW:

The radiated spurious emissions/harmonics and ERP/EIRP were measured for
GSM 850, PCS 1900, CDMA Cellular and CDMA PCS. The results are within the
limits. The BlackBerry® smartphone was placed on a nonconductive styrofoam
table, 100 cm high that was positioned on a remotely controlled turntable. The test
distance used between the BlackBerry® smartphone and the receiving antenna was
three metres. Then the emissions were maximized by elevating the antenna in the
range of 1 to 4 metres. The turntable was rotated to determine the azimuth of the
peak emissions. Both the horizontal and vertical polarizations of the emissions were
measured. The maximum emissions level was recorded. The BlackBerry®
smartphone was then substituted with an antenna placed in the same location as
the BlackBerry® smartphone. A Dipole antenna was used for the ERP
measurements and a Horn antenna was used for EIRP measurements. The
substitution antenna was connected into a signal generator that was set to the test
frequency.

The emissions were maximized by elevating the antenna in the range of 1 to 4
metres. The signal generator output was then adjusted to match the BlackBerry®
smartphone output reading. The signal generator output was recorded. Both the
horizontal and vertical polarizations of the emissions were measured.

The following measurements were done in a semi-anechoic chamber (SAC) below
1 GHz and a Semi-anechoic Chamber ((SAC) with floor absorber) above 1 GHz.
The SAC’s FCC registration number is 778487 and the Industry Canada (IC) file
number is 2503B-1. The SAC with floor absorber's FCC registration number is
959115 and the IC file number is 2503C-1. The BlackBerry® smartphone was
measured on the low, middle and high channels.

The following test configurations were measured for model RDR61CW:

The highest ERP in the 850 band call mode measured was 32.11 dBm (1.63 W)
at 824.20 MHz (channel 128).

The highest ERP in the 850 band EDGE mode measured was 30.42dBm (1.10
W) at 824.20 MHz (channel 128) and 836.60 MHz (channel 190).

The highest EIRP in the PCS band call mode measured was 32.35 dBm (1.72
W) at 1880.0 MHz (channel 661).

This report shall NOT be reproduced except in full without the written consent of RIM Testing Services
- A division of Research in Motion Limited.
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The highest EIRP in the PCS band EDGE mode measured was 31.54 dBm
(1.43 W) at 1880.0 MHz (channel 661).

The highest ERP measured in the Cellular band, Loopback Service mode, was
25.04 dBm (0.32 W) at 824.70 MHz (channel 1013).

The highest ERP measured in the Cellular band, 1XxEVDO mode, was 26.18
dBm (0.42 W) at 836.52 MHz (channel 384).

The highest EIRP measured in the PCS band, Loopback Service mode, was
27.19 dBm (0.52 W) at 1880.00 MHz (channel 600).

The highest EIRP measured in the PCS band, 1XEVDO mode, was 27.39 dBm
(0.55 W) at 1880.00 MHz (channel 600)

The radiated spurious emission and carrier harmonics were measured up to the
10" harmonic for low, middle, and high channels in the GSM850 and PCS 1900
bands. Each band was measured in GSM and EDGE mode, with both the
horizontal and vertical polarizations.

The margins in the GSM 850 and EDGE for harmonic emissions were greater
than 25 dB below the accepted limits for all test frequencies.

The margins in the PCS 1900 and EDGE for harmonic emissions were greater
than 25 dB below the accepted limits for all test frequencies.

The radiated carrier harmonics were measured up to the 10™ harmonic for low,
middle and high channels in the CDMA Cellular and CDMA PCS. Each band was
measured in Call, and EVDO modes, with both the horizontal and vertical
polarizations.

The margins in the CDMA Cellular Call and EVDO for harmonic emissions were
greater than 25 dB below the accepted limits for all test frequencies.

The margins in the CDMA PCS Call and EVDO for harmonic emissions were
greater than 25 dB below the accepted limits for all test frequencies.

The following test configurations were measured for model RDS41CW:
The radiated carrier harmonics were measured up to the 10™ harmonic for middle

channel in the CDMA Cellular. The test performed in Call, and EVDO modes, with
both the horizontal and vertical polarizations.
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The margins in the CDMA Cellular Call and EVDO for harmonic emissions were
greater than 25 dB below the accepted limits for all test frequencies.

The highest ERP in the CDMA BC10, Call Service mode was 27.69 dBm (0.59
W) at 820.50 MHz (channel 580).

The highest ERP in the CDMA BC10, EVDO mode was 27.02 dBm (0.50 W) at
823.10 MHz (channel 684).

The radiated carrier harmonics were measured up to the 10™ harmonic for low,
middle and high channels in the CDMA BC10. Each band was measured in Call,
and EVDO modes. Both the horizontal and vertical polarizations were measured.

The margins in the CDMA BC10 Call and EVDO for harmonic emissions were
greater than 25 dB below the accepted limits for all test frequencies.

b) Co-Location Measurements

The following test configurations were measured for model RDR61CW:

The radiated emissions were measured up to 18 GHz for middle channels for
simultaneous transmission in the following test configuration combinations:
CDMA CELL/Bluetooth/802.11b, CDMA PCS/Bluetooth/802.11b,

GSM 850/Bluetooth/802.11b and PCS 1900/Bluetooth/802.11b.

Both the horizontal and vertical polarizations were measured. The emissions
due to different simultaneous transmission did not increase the amplitude of any
emissions nor did it produce any new inter-modulation products as a result of
mixing.

Sample Calculation:

Corrected Signal Level (CSL) is calculated as follows:

CSL (dBm) = Measured Level (dBuV) — Antenna Gain (dBi) + Free Space Loss
(dB) — 107 (dB) + Cable Loss (dB) - Preamp (dB) + Filter Loss (dB) — 2.15 (dB)

To view the test data see APPENDIX 4A and 4B.

Measurement Uncertainty +4.6 dB
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Test Report No.
RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

H) Compliance Test Equipment Used

SERIAL CAL DUE
UNIT MANUFACTURER MODEL NUMBER DATE USE
(YY MM DD)
Preamplifier Sonoma 310N/11909A | 185831 11-11-24 |Radiated Emissions
. TDK RF . .

Preamplifier system . PA-02 080010 11-11-24 |Radiated Emissions
Solutions

Preamplifier Rohde & TS-ANA4-SP |001 11-12-01 |Radiated Emissions
Schwarz

Preamplifier Rohde & TS-ANA-SP  |001 11-12-01 |Radiated Emissions
Schwarz

Hybrid Log Antenna | EMC HLP-3003C | 017401 12-01-04 |Radiated Emissions
Automation

Horn Antenna EMC HRN-0118  |030101 12-07-20 |Radiated Emissions
Automation

Horn Antenna EMC HRN-0118  |030201 12-09-22 |Radiated Emissions
Automation

Horn Antenna Emco 3117 47563 11-07-15 |Radiated Emissions

Horn Antenna CMT LHA 0180 R52734-001 12-01-21 |Radiated Emissions

Dipole Antenna Schwarzbeck UHAP 973 12-02-21 |Radiated Emissions

Dipole Antenna Schwarzbeck UHAP 974 13-02-21 |Radiated Emissions

Universal Radio Rohde &

Communication CMU 200 837493/073 11-10-01 |Radiated Emissions
Schwarz

Tester

Universal Radio Rohde &

Communication CMU 200 112394 11-10-01 |Radiated Emissions
Schwarz

Tester

Universal Radio

Communication Rohde & CMU200  |102204 11-11-30 |RF Conducted
Schwarz Emissions

Tester

EMI Receiver Rohde & ESIB-40 100255 11-11-28 |Radiated Emissions
Schwarz

EMI Receiver Rohde & ESU-40 100162 11-11-30 |Radiated Emissions
Schwarz

Spectrum Analyzer | HP 8563E 374508112 | 11-09-30 |RF conducted

Emissions
DC Power Supply  |HP 66328 US37472178 | 11-11-19 |RF Conducted
Emissions
Environment Monitor |Omega iTHX-SD 0380561 11-10-13 |Radiated Emissions
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Test Report No.

RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

Compliance Test Equipment Used cont’d

UNIT MANUFACTURER MODEL ﬁ %Y% %{E USE
Environment Monitor | Omega iTHX-SD 0340060 11-10-13 E;g:igﬂ‘gded
Environment Monitor |Omega iTHX-SD 0380567 11-10-13 |Radiated Emissions
Signal Generator Agilent E8257D MY45140527 11-11-05 |Radiated Emissions
Signal Generator Agilent 83630B 3844A00927 12-10-28 |Radiated Emissions
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GSM Conducted RF Emission Test Data

This appendix contains measurement data pertaining to conducted spurious emissions, —26
dBc bandwidth, 99% power bandwidth and the channel mask on BlackBerry® smartphone.

Test Setup Diagram

HP
Spectrum
Analyzer

Mini Circuit
Attenuator
(20 dB)

BlackBerry® Mini Circuit | Weinschel Mini Circuit R& S Model
smartphone  (— ttenuator Splitter Attenuator CMU200
(6 dB) (6 dB) (6 dB) Test Set

Date of Test; June 27, 2011

The environmental test conditions were:

Temperature: 24.0 °C
Relative Humidity:  47.0 %

The following measurements were performed by Maurice Battler.
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Appendix 1A

Test Report No.
RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM Conducted RF Emission Test Data cont'd

The conducted spurious emissions — As per 47 CFR 2.1051, CFR 24.238(a), RSS-GEN,
4.9, CFR 22 Subpart H and RSS-132 were measured from 10 MHz to 20 GHz. The EUT

emissions were in the noise floor.
See figures 1-1a to 1-12a for the plots of the conducted spurious emissions.

—26 dBc Bandwidth and Occupied Bandwidth (99%)

For each carrier frequency of low, middle and high, the modulation spectrum was measured
by both methods of 99% power bandwidth and —26 dBc bandwidth.

The resolution bandwidth required for out-of-band emissions in the 1 MHz bands
immediately outside and adjacent to the frequency block, was determined to be at least 1%
of the emission bandwidth.

The worst case —26dBc bandwidth for the GSM850 band was measured to be 273 kHz, and
for the PCS1900 band was measured to be 268 kHz as shown below. This results in a 3.0
kHz resolution bandwidth.

On any frequency outside the frequency block and outside the adjacent 1 MHz bands, a
resolution bandwidth of at least 1 MHz was applied.

Test Data for 850 band and 1900 band selected Frequencies in GSM mode.

F?izl?s:gy -26dBc Bandwidth 99% Occupied Bandwidth
e (kHz) (kHz)
824.2 273 241.7
837.6 272 246.7
848.8 265 241.7
é?ggﬁg -26dBc Bandwidth 99% Occupied Bandwidth
i (kHz) (kHz)
1850.2 265 243.3
1880.0 265 241.7
1909.8 268 243.3

Measurement Plots for 850 and 1900 in GSM mode
Refer to the following measurement plots for more detail.
See Figures 1-13a to 1-24a for the plots of 26dBc/99% Occupied Bandwidth.

The RF power output was at maximum for all the recorded measurements shown below.
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GSM Conducted RF Emission Test Data cont'd

Date of Test: June 27, 2011
Test Data for 850 and 1900 bands selected Frequencies in EDGE mode.

850 band 99% Occupied Bandwidth
Frequency (kHz)

(MHz)

824 245.0

837.6 245.0

848.8 243.3
1900 band 99% Occupied Bandwidth
Frequency (kHz)

(MH2z)

1850.2 246.7

1880.0 245.0

1909.8 246.7

Measurement Plots for 850 and 1900 bands in EDGE mode
Refer to the following measurement plots for more detail.

See Figures 1-1a to 1-12a for the plots of the conducted spurious emissions.

See Figures 1-13a to 1-24a for the plots of 26dBc/99% Occupied Bandwidth.

See Figures 1-25a to 1-28a for the plots of the Channel mask.

See Figures 1-29a to 1-34a for the plots of the 99% Occupied Bandwidth EDGE results.
See Figures 1-35a to 1-38a for the plots of channel mask EDGE results.

See Figures 1-39a to 1-50a for the plots of the conducted spurious emissions EDGE results

The RF power output was at maximum for all the recorded measurements shown below.
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Test Report No. Dates of Test
RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM Conducted RF Emission Test Data cont'd

Figure 1-1la: GSM850 band, Spurious Conducted
Emissions, Low channel

Figure 1-2a: GSM850 band, Spurious Conducted

Emissions, Low channel

¥ATTEN 18dEBE MER —-29. 17dBm ¥ATTEN 18dEB MER —Z28. 88d Bm

RL 2Z. @dBm 1Ad B~ 1. 649GH=

GSMB5E Spurious
Emi=z=sions CH. 128

RL 2Z. @dBm 1Ad B~ 7. 1l88GH=z

G5ME5E Spurious
Emis=lions CH. 128

START 18MH=z STOP 2.5868GH=z START 2. 5@@GH= STOP 18. BEBGH=z
¥REW 1. 8MHz ¥UEBW 3. B8MHz SWP 5@. Gms ¥REW 1. 8MHz ¥UBW 3. B8MHz SHWP 15Ems

Figure 1-3a: GSM850 band, Spurious Conducted
Emissions, Middle Channel

Figure 1-4a: GSM850 band, Spurious Conducted

Emissions, Middle Channel

¥ATTEN 1BdE MER —-29. 33dBm ¥ATTEN 1B8dE MER —27%. BEdBm
RL 22. BdBm 18d B~ 1. 413GH= RL 22. BdBm 18d B~ 2. BF5GH=

GSMEEE Spurious
Emissions CH.|195

GSMESE Spuriocus
Emisslions CH. 195

START 1EMHz STOFP Z2.5BEGH=z START 2. S@@GH=z STOFP 18, BEEGH=z
¥FEEW 1. 8MH=z ¥UBK 2. 8MH=z SKWFP 5@, Bms ¥FEEW 1. 8MH=z ¥UBK 2. 8MH=z SWF 15@ms
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Test Report No.

RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM Conducted RF Emission Test Data cont'd

Figure 1-5a: GSM850 band, Spurious Conducted
Emissions, High Channel

¥ATTEN 18dEBE
RL 32. BdBm

START 18MH=z
¥REW 1.8MHz

Figure 1-7a: PCS1900 band, Spurious Conducted

¥UBW 3. BMHz

MKRE —28. E7dEm

1. BE95GH=

G5ME5E Spurious
Emiz=ions CH. 251

1Ad B~

STORP Z2.588GH=z
SHFP 50@. Bms

Emissions, Low Channel

ATTEM 1@dBE
RL 2@. BdBm

START 1EMHz
¥FEEW 1. 8MH=z

¥UBK 2. 8MH=z

MER —-321.32dBm

1. 17EGH=

FCS198#@ Spurijpous
Emissigns, CH. 512

1Ad B~

STOP Z.588GHz
SHF 5@, Bms

¥ATTEN 18dEB
RL 32. BdBm

START 2. 5@@GH=z
¥REW 1.8MH=z

ATTEM 18dE
RL 26. BdBm

START 2. SBEGHz
¥REW 1.8MH=z

Figure 1-6a: GSM850 band, Spurious Conducted

Emissions, High Channel

MR —27. 17dEm

7. 9BEGHz

GSMESE Spurious
Emi=s=lions CH. 251

1Ad B~

STOF 18. BBBGH=z
¥UEBMW 3. B8MHz SHWFP 158ms

Figure 1-8a: PCS1900 band, Spurious Conducted

Emissions, Low Channel

MER —-Z2. 88dBm
15. B3GH=z

PC51909H8 Spurious
Emisslions, CH. 512

1Bd B~

STOFP Z8. BEGH=z
¥UBK 2. 8MH=z SWF 2E50ms
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Test Report No.
RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Figure 1-9a: PCS1900 band, Spurious Conducted
Emissions,

ATTEM 1BdE

GSM Conducted RF Emission Test Data cont'd

Middle Channel

MER —3@.

RL 2@. A@dBm 1Ad B~ 484 MHz

START 18MH=z

¥RFEEW 1.8MH=z ¥UBW 3. BMHz

Figure 1-11a: PCS1900 band, Spurious Conducted

PCS19EH

BEAd Bm

Spuripous
Emissiophs, CH. EELl

STORP Z2.588GH=z

Emissions, High Channel

ATTEM 1BdEB MER —28. 17dBm
RFL 36. BdEm 18d B~ 1. BTAGH=z
FCS1968 | Spurijous
Emissions, CH. 218
D
R
LuNM#w“wMM*ﬁwdmﬁMmeﬂwwuhMJﬂﬁlfwﬂlHwﬁuﬂﬂuﬂﬂmﬂ

START 18MH=z

¥FEEW 1. 8MH=z ¥UBK 2. 8MH=z

SWHF 5@, Bms

STOP Z.588GHz

SKWFP 5@, Bms

Figure 1-10a: PCS1900 band, Spurious Conducted

Emissions, Middle Channel

ATTEM 1B8dB MER —-28. 33dBm
RL 2@. A@dBm 1Ed B 14, 63GH=z

PCS190@0E Spurious
Emisslions, CH. GE1

START 2. 5AGH= STOFP Z28. BaGH=z

¥REW 1.8@MH=z ¥UBW 3. BMHz SWP ZI5Bms=

Figure 1-12a: PCS1900 band, Spurious Conducted

Emissions, High Channel

ATTEM 18dE MKR —-22. 283dBm
RL 26. BdBm 1Bd B~ 15. 1AGH=

PC51909H Spurious
Emisslions, CH. 216

START Z. S@GHz STOP ZB@. B8GH=z

¥FEEW 1. 8MH=z ¥UBK 2. 8MH=z SWF 2E50ms
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Dates of Test

May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM Conducted RF Emission Test Data cont'd

Figure 1-13a: -26dBc bandwidth, GSM850 band
Low Channel in GSM mode

¥ATTEM Z2B8dE AMER . 32dB
RL 432. YdBm 18d B~ 27 3kHz
—Z2E6dBc Bandwidth
Channe!l 128

CEMTER 224. ZBAMH=
¥REW 3. B8kHz ¥UEBMW 1BkHz

SPAM 1. a88rMHz
SHFP ZBBms

Figure 1-15a: -26dBc bandwidth, GSM850 band
Middle Channel in GSM mode

¥ATTEM Z2@dEB
RL 43. 4dBm

aMER —. 1EdE
272kH=z

—2BdBc Bandwidth
Channel 195

1Ad B~

CEMTER 837. GBEMH=z
¥FEW 2. 8kH=z ¥UEBK 1B@kH=z

SPAN 1. BEEMHz
SWP ZEBms

Figure 1-14a: Occupied Bandwidth, GSM850 band
Low Channel in GSM mode

¥ATTEN 38dEBE
RL 43. ¥dBm

aMkR —.83dB
242kHz
Channjgl 128

1Ad B~

QCCIUFIED EBW
%OCC 99 686

Dz41 | 7rHz

CEMTER 224. ZBAMH=z
¥REW 3. 8kHz ¥UEBMW 1B8kHz

SFAMN 1. 868arMHz
SHFP ZB8Bms

Figure 1-16a: Occupied Bandwidth, GSM850 band
Middle Channel in GSM mode

¥ATTEM Z28dE
RL 43. 4dBm

AMER — . 24dB
247 kH=z
Channlel 1395

1Bd B~

OCCUFPIED Bl
ZOCT 99 B6E

D z45 7kHz

CEMTER 837. GBEMH=z
¥FEW 2. 8kH=z ¥UEBK 1B@kHz

SPAN 1. B8aMHz
SWP ZEBms
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RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Figure 1-17a: -26dBc bandwidth, GSM850 band

GSM Conducted RF Emission Test Data cont'd

High Channel in GSM mode

¥ATTEN 38dEBE
FL 43. EdBm

1Ad B~

aMER — . 84dBE
ZESkHz

—Z2EdBc Bandwidth
Channel =251

¥ATTEN 38dEB
FL 43. EdBm

QCCIUFIED EBW
%OCC 99 686

DI z241 | 7rHz

Figure 1-18a: Occupied Bandwidth, GSM850 band

High Channel in GSM mode

aMkR 1. 88dB
242kHz
Channel 251

1Ad B~

CEMTER 248. 88E@MH=
¥REW 3. BkHz ¥UBW 1GkHz

SPAM 1. B8aMH=z
SHP ZBEms

CEMTER 848. 88@MH=z
¥REW 3. B8kHz ¥UBW 1B8kHz

SPAMN 1. 86868rMH=z
SHWP Z2B8Ems

Figure 1-19a: -26dBc bandwidth, PCS1900
Low Channel in GSM mode

Figure 1-20a: Occupied Bandwidth, PCS1900
Low Channel in GSM mode

ATTEM ZBdE aMkR — . 58dB ATTEM ZBdB aMKR -1, B7dEBE

RL 4@. BdEm 18d B~ ZESkHz FL 4@. BdEm 18d B~ 243kHz
—ZEdElc Bandwildth FCS198@ CH.G1[Z
Channel 512
OCCUPIED EW
%0CC 99 @@
D D Zz43 3k Hz
R R

CEMTER 1.858288GH=
¥FEW 2. 8kH=z ¥UEBK 1B@kH=z

SPAN 1. BEEMHz
SWP ZEBms

CEMTER 1.858288GH=z
¥FEW 2. 8kH=z ¥UEBK 1B@kHz

SPAN 1. B8aMHz
SWP ZEBms
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Test Report No. Dates of Test
RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM Conducted RF Emission Test Data cont'd

Figure 1-21a: -26dBc bandwidth, PCS1900 Middle
Channel in GSM mode

Figure 1-22a: Occupied Bandwidth, PCS1900

Middle Channel in GSM mode

ATTEM ZBdE aMKR — . 17dB ATTEM ZBdB aMKR —1. BEdJE

RL 4@. A@dBm 1Ad B~ ZESkHz

—Z2E6dBc Bandwidth
Channel BEL

QCCIUFIED EBW
%OCC 99 686

D DI z241 | 7rHz

RL 4@. ABdBm 1Ad B~ Z242kHz

FCS198E CH.BEL

CEMTER 1.88088BBGH=z SPAM 1. B8aMH=z CEMTER 1.8B8088BAGH=z SPAMN 1. 86868rMH=z
¥REW 3. BkHz ¥UBW 1GkHz SHP ZBEms ¥REW 3. B8kHz ¥UBW 1B8kHz SHWP Z2B8Ems

Figure 1-23a: -26dBc bandwidth, PCS1900
High Channel in GSM mode

Figure 1-24a: Occupied Bandwidth, PCS1900

High Channel in GSM mode

ATTEM ZBdE aMER —.58dEBE ATTEM ZBdB aMER . BEdE
RL 329. FdBm 18d B~ ZEBkH=z RL 29. F¥dBm 18d B~ 243 kHz

FCS19u8 CH. 21|

OCCUFPIED BEW
#0CC 99,88

D D Zz43 3k Hz

PCS19BE CH.21@

CEMTER 1.98393888GH= SPAM 1. B@BEMHz CEMTER 1.983888GH= SPAN 1. BBEMH=z
¥FEW 2. 8kH=z ¥UEBK 1B@kH=z SWF ZB@ms ¥FEW 2. 8kH=z ¥UEBK 1B@kHz SWF ZB@ms
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Test Report No. Dates of Test
RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM Conducted RF Emission Test Data cont'd

Figure 1-25a: GSM850 band, Low Channel Mask in  Figure 1-26a: GSM850 band High Channel Mask in

GSM mode

GSM mode

¥ATTEMN 3@dEB ¥ATTEMN 3@dEB

RL 35. BdEm 18dE~

RL 35. BdEm 18dE~

' =
Oatrd EogE

Channlel 128

Band [Edge
Channegl 251

CEMNTER E224. BBEMH=z SFAMN 1. B8aMH=z CEMTER 249 88EMH=z SFAMN 1. B8aMH=z
¥REW 3. BkHz ¥UBMW 1BkHz SWFP ZBBms ¥REW 3. BkHz ¥UBMW 1BkHz ¥SWP 2BEms

Figure 1-27a: PCS1900, Low Channel Mask in GSM

Figure 1-28a: PCS1900, High Channel Mask in

mode GSM mode
ATTEM ZBdEBE ATTEM ZBdEBE
RL 35 AdEm 1Ad B~ RL 35 AdEm 1Ad B~
FCS19890 Bandedges FCS1988 Bandedge
Channjel 512 Channjel 218
] ]
E E
CEMTER 1. 850EHBGHz SPAM 1. BEBEMHz CEMTER 1. 9188BBGHz SPAM 1. BEBEMHz
#FEBW 2. BkHz #¥UBW 1@kH=z SWFP ZBBms #¥FBW 2. BkHz #¥UBW 1@kH=z SWFP ZBBms
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GSM Conducted RF Emission Test Data cont'd

Figure 1-29a: Occupied Bandwidth, GSM850 Band, Figure 1-30a: Occupied Bandwidth, GSM850 Band,

Low Channel in EDGE mode Middle Channel in EDGE mode
¥ATTEM ZBdE aMKR . 34dE ¥ATTEM ZB@dE sMKR . E@dE
RL 35.@dEBm 18d B~ Z45kHz RL 35.@dEBm 18d B~ Z45kH=
GSMESE EOGE GSMESE EOGE
CH. 178 CH. 195

QCCIUFIED EBW
#OCC 99 686

D z4c Bk Hz

QCCIUPIED EBMW
#OCC 9966

D z4c Bk Hz

CEMTER B824. ZB@MH=z SPAM 1.@@BMHz CEMTER B37. GE@MHz SPAN 1.@@@8MHz
¥REW 3. BkHz ¥UBW 1B8kHz SWP Z8Bms ¥REW 3. BkHz ¥UBW 1BkHz SWP Z8Bms
Figure 1-31a: Occupied Bandwidth, GSM850 band, Figure 1-32a: Occupied Bandwidth, PCS1900
High Channel in EDGE mode Band, Low Channel in EDGE mode
¥ATTEM ZBdE aMKR . 33dB ATTEM ZBdB sMER — . B4dB
RL 35. BdBm 18d B~ 243kHz RL 4B8.BdBm 18d B~ 247 kHz
GSMESE EDGE FCS19@8 EDGE
CH. 251 Channlel S12

OCCUFPIED BEW
#0CC 9988

D Z46 |7k Hz

OCCUFPIED BW
#0CC 9988

D Zza33kHz

CEMTER S848. B8@MH=z SPAM 1. B@BEMHz CEMTER 1.858288GH=z SPAN 1. BBEMH=z
¥FEW 2. 8kH=z ¥UEBK 1B@kH=z SWF ZB@ms ¥FEW 2. 8kH=z ¥UEBK 1B@kHz SWF ZB@ms
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Test Report No. Dates of Test

RTS-2604-1106-131A

May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM Conducted RF Emission Test Data cont'd

Figure 1-33a: Occupied Bandwidth, PCS1900
Band, Middle Channel in EDGE mode

ATTEM ZBdE
RL 48. BdBm

aMER — . 5EB8dE
245kHz
PCS198E8 EDGE
Channel BEL

1Ad B~

QCCIUPIED EBMW
#OCC 9966

D z4c Bk Hz

CEMTER 1.88088BBGH=z
¥REW 3. BkHz ¥UBW 1GkHz

SPAM 1. B8aMH=z
SHP ZBEms

Figure 1-35a: GSM850 Band, Low Channel Mask
in EDGE mode

¥ATTEM Z@dE
RL 35. BdEm 1AdE~
Bar—Edge

Channjel 128

CEMTER B2Z24. 88@MH=z
¥FEW 2. BkHz ¥UEBW 1B@kH=z

SFAM 1. 88aMHz
SWF ZB@ms

Figure 1-34a: Occupied Bandwidth, PCS1900
Band, High Channel in EDGE mode

ATTEM ZBdB
FL 48. BdBm

aMER . BEdE
243kHz
PCS19@8 EDGE
Channel 218

1Ad B~

QCCIUFIED EBW
%OCC 99 686

DI z241 | 7rHz

CEMTER 1.98988BAGH=z
¥REW 3. B8kHz ¥UBW 1B8kHz

SPAMN 1. 86868rMH=z
SHWP Z2B8Ems

Figure 1-36a: GSM850 Band, High Channel Mask
in EDGE mode

¥ATTEM Z@dE
RL 35. BdEm 1AdE~
Band [Edge

Channel Z51

CEMTER 549. 88@MH=z
¥FEW 2. BkHz ¥UEBW 1B@kH=z

SFAM 1. 88aMHz
SWF ZB@ms
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Test Report No. Dates of Test FCC 1D: L6ARDR60CW, LBARDS40CW
RTS-2604-1106-131A May 25, June 2 to June 28, 2011 I1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM Conducted RF Emission Test Data cont'd

Figure 1-37a: PCS1900 Band, Low Channel Mask Figure 1-38a: PCS1900 Band, High Channel Mask

in EDGE mode in EDGE mode
ATTEM Z@dB ATTEM Z@dB
RL 35. BdBEm 1@d B~ RL 35. BdBEm 1@d B~
FPC51906HA Bandedgs FC5190@H Bandedge
EDGE, Channel 512 EDGE, Channel 216
D D
R R

CEMTER 1.85B8BEEGH=z

SFAMN 1. B8aMH=z CEMTER 1.91B8BEEGH=z SFAMN 1. B8aMH=z

¥RFEBW 3. BkHz ¥UBW 1B@kH=z SWF Z8Bms ¥RFEBW 3. BkHz ¥UBW 1B@kH=z SWF Z8Bms
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Test Report No. Dates of Test
RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM Conducted RF Emission Test Data cont'd

Figure 1-39a: GSM850 band, Spurious Conducted Figure 1-40a: GSM850 band, Spurious Conducted

Emissions, Low channel in Edge Mode

Emissions, Low channel in Edge Mode

¥ATTEN 18dEBE MER —-28. 82dBm ¥ATTEN 18dEB MER —-Z28. B7dBm

RL 2Z. @dBm 1Ad B~ 1. 649GH=

G5ME5E Spurious
Emi=z=sion CH.1Zz8

START 18MH=z STORP Z2.588GH=z

RL 2Z. @dBm 1Ad B~ 5. FE3GHz

GSMESE Spuriocus
Emis=lion CH. 128

START 2. 5@@GH=z STOF 18. BBBGH=z

¥RFEEW 1.8MH=z ¥UBW 3. BMHz SWHF 5@, Bms ¥REW 1.8@MH=z ¥UBW 3. BMHz SWP 1S5Bms

Figure 1-41a: GSM850 band, Spurious Conducted  Figure 1-42a: GSM850 band, Spurious Conducted

Emissions, Middle channel in Edge Mode

Emissions, Middle channel in Edge Mode

¥ATTEM 1@dEB MKRE —-29. 5@8d EBm ¥ATTEM 18dBE MKR —27.283dBm

RL 22. BdBm 1Ad B~ 1. 18EGH=

G5ME5EE Spurious
Emiggion CH. 1395

RL =22. BdBm 1Bd B~ T.925GH=

G5MESE Spurious
Emisslion CH. 1395

START 1EMHz STOFP Z2.5BEGH=z START 2. S@@GH=z STOFP 18, BEEGH=z
¥FEEW 1. 8MH=z ¥UBK 2. 8MH=z SKWFP 5@, Bms ¥FEEW 1. 8MH=z ¥UBK 2. 8MH=z SWF 15@ms
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FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Dates of Test
May 25, June 2 to June 28, 2011

Test Report No.
RTS-2604-1106-131A

GSM Conducted RF Emission Test Data cont'd

Figure 1-43a: GSM850 band, Spurious Conducted
Emissions, High channel in Edge Mode

Figure 1-44a;: GSM850 band, Spurious Conducted
Emissions, High channel in Edge Mode

¥ATTEN 18dEBE MER —-29. 58d Bm ¥ATTEN 18dEB MER —-Z28. 88d Bm

RL 3Z. BdBm lAd B 1.214GH= EL 3Z. BdBm 18d B~ 8. 258GHz
GSMB5E Spuriocus GEME5SE Spurious
Emiz=ion CH.Z51 Emi=s=slion [CH. 251
MER
8. 250 GH=z
o D—zg/@@ dBm
R R

START 18MH=z
¥REW 1. 8MHz

STOP 2. .5BBGH=z
¥UEBW 3. B8MHz SWP 5@. Gms

START 2. 5@@GH= STOP 18. BEBGH=z
¥REW 1. 8MHz ¥UBW 3. B8MHz SHWP 15Ems

Figure 1-45a: PCS1900 band, Spurious Conducted
Emissions, Low channel in Edge Mode

¥ATTEN 18dEB MER —-Z29. BYdEBEm

Figure 1-46a: PCS1900 band, Spurious Conducted
Emissions, Low channel in Edge Mode

¥ATTEN 18dEB MER —-ZE. 32dBm

RL 3Z. BdBm 1Ad B~ 1. 255GH= EL 3Z. BdEBm 1Ad B~ 1E. 33GH=
FCS1988 Spuripous PCS1908 Spurious
Emi==sign CH.S51Z Emisslion CH. 512
] ]
R R
PR PR P T ST JUS F— N X fr S——m—"w—" h"hﬂM%hMﬂ“JFﬂhMﬁw#nwmhﬁhhﬂhmﬁﬁwﬂhmﬂhhahﬂpm

START 1EMHz
¥FEEW 1. 8MH=z

STOFP Z2.5BEGH=z
¥UBK 2. 8MH=z SKWFP 5@, Bms

START 2. SBEGHz
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STOFP Z8. BEGH=z
¥UBK 2. 8MH=z SWF 2E50ms
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Dates of Test
May 25, June 2 to June 28, 2011

Test Report No.
RTS-2604-1106-131A

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM Conducted RF Emission Test Data cont'd

Figure 1-47a: PCS1900 band, Spurious Conducted
Emissions, Low channel in Edge Mode

¥ATTEN 18dEBE
RL 32. BdBm

MER —-3@. B@dBm
1.24Z2GH=z

PCS198H Spuripous
Emi=z=ioph CH.EBEEL

1Ad B~

START 18MH=z
¥REW 1.8MHz

STORP Z.5BBGH=z
¥UEBW 3. 8MHz SHFP 50@. Bms

Figure 1-49a: PCS1900 band, Spurious Conducted
Emissions, High channel in Edge Mode

Figure 1-48a: PCS1900 band, Spurious Conducted
Emissions, Low channel in Edge Mode

¥ATTEN 18dEB
RL 32. BdBm

MER —-27%. B7dBm
13, 35GH=z

PCS190@0E Spurious
Emiz=lion CH EEL

1Ad B~

START 2. 5AGH=
¥REW 1.8MH=z

STORP ZB. BEGH=z
¥UEBMW 3. B8MHz SHWFP 358ms

Figure 1-50a: PCS1900 band, Spurious Conducted
Emissions, High channel in Edge Mode

¥ATTEM 1@dEB MKR —29. 232dBm

FL 3Z. BdEm 18dB.~ 1.71BGH=
FCS51968H8 Spurijpous
Emiz=zion CH.E81G
i i
R R
h#wwwnumwﬁﬂﬁ@dﬁhﬂ&*ﬁhﬂuﬂmmwﬁiuﬁfAhhmmm#mh#

START 1EMHz
¥FEEW 1. 8MH=z

STOFP Z2.5BEGH=z
¥UBK 2. 8MH=z SKWFP 5@, Bms

¥ATTEM 18dBE
RL =22. BdBm

START 2. SBEGHz
¥REW 1.8MH=z

MER —-27.82dBm
15. 48GH=z

PC51909H8 Spurious
Emisslion CH. 218

1Bd B~

STOFP Z8. BEGH=z
¥UBK 2. 8MH=z SWF 2E50ms
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Appendix 1B

Test Report No.
RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data

This appendix contains measurement data pertaining to conducted spurious emissions,
99% power bandwidth and the channel mask.

Test Setup Diagram

HP
Spectrum
Analyzer
Mini Circuit
Attenuator
(20 dB)
Mini Circuit Weinschel Mini Circuit R&S Model
(EUT) | Attenuator Splitter Attenuator CMU200
(6 dB) (6 dB) (6 dB) Test Set
The environmental test conditions were: Temperature: 24.0°C
Relative Humidity: 47.0 %
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Appendix 1B

Test Report No. Dates of Test
RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data cont’d

The conducted spurious emissions — As per

47 CFR 2.1051, CFR 24.238(a), CFR 4.202,

CFR 22 Subpart H, RSS-132 and RSS - 133 were measured from 10 MHz to 20 GHz.
See figures 1-1b to 1-12b for the plots of the conducted spurious emissions.

Date of Test: June 27, 2011

Test Data for Cellular and PCS selected Frequencies in Loopback mode

Cellular 99% Occupied Bandwidth
Frequency (MHZz) (MH2)
824.700 1.267
836.520 1.273
848.310 1.267

PCS 99% Occupied Bandwidth
Frequency (MHz) (MHz)
1851.200 1.280
1880.000 1.280
1908.750 1.280

Test Data for Cellular and PCS selected Frequencies in Loopback mode
Refer to the following measurement plots for more detail.

See Figures 1-1b to 1-12b for the plots of the conducted spurious emissions.
See Figures 1-13b to 1-18b for the plots of 99% Occupied Bandwidth.
See Figures 1-19b to 1-24b for the plots of the Channel mask.

The RF power output was at maximum for all the recorded measurements shown below.
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Test Report No. Dates of Test
RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data cont’d

Figure 1-1b: Cellular, Spurious Conducted
Emissions, Low channel

¥ATTEMN 18dE MER —-328. 88d Bm

RL 28. BdBm 1Ad B~ 1. 541GH=
Cellular COMDUCT
Spurious CH.1B@13

g

START 1EMHz STOFP Z2.5BEGH=z
¥FEEW 1. 8MH=z ¥UBK 2. 8MH=z ¥SHP 5. B8sec

Figure 1-3b: Cellular, Spurious Conducted
Emissions, Middle channel

¥ATTEN 18dEBE MER —-28. 82dBm

RL 328. BdBm 1@d B 2. 172GH=z
Cellular COMDUCT
Spurious CH. 324

R
qwwnannmmﬂummnmwuanhjdﬂhmt
START 1B8MH=z STOFP Z.5BHEGH=z
¥FEW 1.8MH=z ¥UBW 2. 8MH=z ¥SWFP 5. B8sec

Figure 1-2b: Cellular, Spurious Conducted
Emissions, Low channel

¥ATTEM 1B8dB MER —-ZE. 83dEm
RL 2@. @dBm lad B~ 13. B2GHz
Cellolar COMDUCT
Spurious CH.1B13

START 2. E5BGH=z STOF Z8. BEGH=z
¥FEW 1.B8MH=z ¥UEBW 2. BMH=z ¥5WP 1B B=ec

Figure 1-4b: Cellular, Spurious Conducted
Emissions, Middle channel

¥ATTEM 18dE MER —-27. B7d Bm
RL 28. BdBEm l@adB~ 13. B4GH=z
Cellullar CONDUCT
Spurijpus CH. 354

START 2. 58GH= STOF Z28. aaGHz
¥REW 1. 8MH=z ¥UBK 3. B8MH=z ¥SWP 18. Bsec
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Test Report No. Dates of Test
RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

UMTS Conducted RF Emission Test Data cont'd

Figure 7-5b: Cellular, Spurious Conducted
Emissions, High Channel

¥ATTEMN 1E8dE MER —29. E@d Bm

RL 328. BdBm 1@d B 1. ZB5GH=
Cellular COMDUCT
Spurious CH. 77T

) JMW«WMM

START 18MH=z STORP 2.588GH=z
¥FEW 1. 8MH=z ¥UBKW 2. 8MH=z ¥SWFP 5. B8sec

Figure 1-7b: PCS, Spurious Conducted Emissions,
Low Channel

¥ATTEM LlAdE MKR —28. 67dEm
RL 38. EGd Bm 1Ed B~ E2ZMHz
PCS Conpdulcted
Spuriogs [CH. 25

START 1@MH=z STORP 2.588GH=z
¥FEEBM 2. @arMH=z ¥UBW 3. 8rMHz #¥SWP 58. Bms

Figure 1-6b: Cellular, Spurious Conducted
Emissions, High Channel

¥ATTEM 18dE MER -2%. B7dEm
RL 26@. Bd Bm 1@dB~ 19 53GH=

Cellullar COMDUCT
Spurijous CH. 777

START 2. 5AGH= STOF Z28. 8aGH=z
¥REW 1. BMH=z ¥UEBW 3. BMH=z ¥SWF 18, Bzec

Figure 1-8b: PCS, Spurious Conducted Emissions,
Low Channel

¥ATTEM 1EdE MR —25. 17dBm
RL 38. @d Bm 1Ed B~ 14 55GH=

FCS Conducted
Spurious CH.Z5

START 2. EAGH= STORP Z8. BEGH=z
¥REBW Z. BMH=z ¥UBW 2. BMHz SWP 358ms
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Test Report No. Dates of Test
RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data cont'd

Figure 1-9b: PCS, Spurious Conducted Emissions,
Middle Channel

¥ATTEN 1EdB MKR —Z7. E7dBm
RL 28. BdEm 18d B~ 1. 272GH=z
FC5 Conducted
Spurioue CH.E8G8

START 18rMH=z STOF 2. 588GH=
¥REW Z.8MH=z ¥UBK 2. 8MHz SHP 58. Bms

Figure 1-11b: PCS, Spurious Conducted
Emissions, High Channel

¥ATTEM 18dE MER —Z6. 560d Bm
RL 38. BdBm 1Ad B~ 1. 425GH=

PCS Clongulcted
Spurijoug |[CH. 1175

wa

START 1@MH=z STOP Z.5BBGH=z
¥REW Z . BMH=z ¥UEBW 3. BMH=z ¥SWP 5. BBszec

Figure 1-10b: PCS, Spurious Conducted
Emissions, Middle Channel

¥ATTEN 1@dB MR —Z25. B@d Bm
RL 36@. BdEm 18d B~ 1z. A7GHz
[ [ PCS5 Conducted
Spurious CH. E@A

START 2. EBGH=z STORP 28. BAGH=z
¥REBW 2. 8MHz ¥UBKW 2. 8MHz SWP 258ms

Figure 1-12b: PCS, Spurious Conducted
Emissions, High Channel

¥ATTEM 1B8dE MKR —-Z22. B7dEm
RL 3@. Bd Bm 1@d B~ Z5. B1GH=z
PCS Conducted
Spurious CH. 1175

MR
25. 61 GH=z
—Z22 .67 dBm

RW‘“M“W

START Z. 58GH=z STOP ZB. 8@GHz
¥FBW 2. @MH=z ¥UBW 2. BMH=z ¥SWP 18, Bzec
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Test Report No.
RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data cont’d

Figure 1-13b: Occupied Bandwidth, Cellular Low
Channel

¥ATTEM 1@dEB
RL 2@. Bd Bm

aMKRE . 17dB

1Ad B~

1. 2EB7MH=

Occupied BRW
Cellular CH. 1813

CEMTER 8z4. YB@AMH=z
¥FEW ZF@kHz ¥UBK Z08kH=z

SPAMN 2. B@BEMHz
¥SKWP 58, Bms

Figure 1-15b: Occupied Bandwidth, Cellular High
Channel

¥ATTEN 18dEBE
RL 328. BdBm

aMER —-1. 1EdEB
1. 267MH=

Occupied EW
Cellular CH. 77T

1Ad B~

CEMTER 242. 218MH=

SPAM 2. a88rMHz

¥REBW 3EkHz ¥UBW 3@BkHz ¥SWFE S@. Bms

Figure 1-14b: Occupied Bandwidth, Cellular
Middle Channel

¥ATTEM 18dBE
RL 2@. BdBm

aMR 3. 58dE

1. 273MH=z
Occuplied BMW
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1Bd B~
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Z0CC S
1.273
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SPAN 2. BBEMHz
¥SHP 50, Bms

Figure 1-16b: Occupied Bandwidth, PCS Low
Channel

¥ATTEN 1@dB
RL 3@. BdEm

aMER -1, BBdB

1. 288MH=z
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Channel Z5 |

R
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ot sl
1. zaeMy
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This report shall NOT be reproduced except in full without the written consent of RIM Testing Services

- A division of Research in Motion Limited.
Copyright 2005-2011

Page 41 of 114




p;',—'a» lesting EMI Test Report for the BlackBerry® smartphone Model RDR61CW,RDS41CW
== Services™ Appendix 1B

Test Report No. Dates of Test FCC 1D: LBARDR60CW, LBARDS40CW
RTS-2604-1106-131A May 25, June 2 to June 28, 2011 IC: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data cont'd

Figure 1-17b: Occupied Bandwidth, PCS Middle Figure 1-18b: Occupied Bandwidth, PCS High
Channel Channel
ATTEN lBAdE aMKR —Z. BBdB ¥ATTEM 1B8dB aMKR  33dEB
RL 3@. BdBm 1@d B 1. Z8PMHz RL 28. BdEBm 1@d B 1. Z288MHz
' (7 | Occuplied BW PCE | B T T Occuplied BW FCS

Channel BBB | _ . | _ | Channel 1175 |

[DCCUPTIE
|zoCcg 5
1. z88

CEMTER 1. BEEBAEGHZ SPAN 2. BEBMHz CEMTER 1.988758GH=z SPAN Z. BAEMH=z
¥FBlW ZBkHz ¥UBW 180BkHz ¥SWP 18@ms ¥REW 38kH=z ¥UEW 3@AkHz ¥S5WP 18Ams
Figure 1-19b: Cellular Low Channel Mask Figure 1-20b: Cellular Low Channel Mask
¥ATTEM 18dE VARG 166 MER —-27. 17dBm ¥ATTEM 1@dB UALG 18a MR —19. S@dBm
RL Z4. @dBm lad B 824 . EEMHz RL Z4. @dBm 18d B~ 824 . AEEEMHz
Band [Edge Band Edge
Channjel 1813 Channel 1813
i m i M
R R
CEMTER 274 AAEMHz SFAM 5. BEEMHz CEMTER 2Z4. GAAEAMH=z SPAM ZBE . Bk Hz
#REW 18kH=z *#UEBW 18kH=z ¥SWP 128m= ¥REW 1BkH=z ¥UBMW 1BkH=z ¥SWF 568, Ums
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Test Report No. Dates of Test
RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data cont’d

Figure 1-21b: Cellular High Channel Mask

¥ATTEM 1B8dB UALG 1HEE MER —14. BYdEBm
RL 24 BdBm 1Ed B~ 549 BESMH=z
Band Edge
Channel 777

m
R
CEMTER 249, B@@HHz SPAN 5. 888MHz
#REW 1BkHz #UBW 18kHz #SWP 13Bms
Figure 1-23b: PCS Low Channel Mask
ATTEN Z@dB
RL 35. BdEm 18d B~
FCS1988 BandEdge
Channel 25
D
R
CEMTER 1. BSABAAGHZ SPAN & A@AMHz
#REW 20kHz #¥UBW 1B@kHz #¥SWP 5B, Bms

Figure 1-22b: Cellular High Channel Mask

¥ATTEN 1E@dE UAUGE 16868 MER —17. BRAd Bm
FL Z4. @dBm 1Ad B~ 549 BEEEMH=z
Band [Edge
Channjel 777

o
R
CEMTER B49. AAAAMHz SPAN Z@AA BkHz
¥RBW 1@kHz ¥UBW 1@kHz ¥SWP B@ Ams
Figure 1-24b: PCS High Channel Mask
ATTEM Z@dE
RL 35 @AdEm 1Ad B
FCS19868 BandEldge
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]
R
CEMTER 1.918B@EGHZ SPAN 5. @EEMHz
#REW 20kHz #UBW 1BBkHz #¥SWP 5@, Bms
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RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data cont’'d

The conducted spurious emissions — As per 47 CFR 2.1051, CFR 24.238(a), CFR 22
Subpart H, RSS-132 and RSS - 133 were measured from 10 MHz to 20 GHz.
See figures 1-29b to 1-40b for the plots of the conducted spurious emissions.

Date of Test: June 28, 2011

The environmental test conditions were: Temperature: 24.0 °C
Relative Humidity: 49.0 %

Test Data for Cellular and PCS selected Frequencies in 1XEVDO mode

Cellular 99% Occupied Bandwidth
Frequency (MHz) (MH2z)
824.700 1.273
836.520 1.280
848.310 1.280

PCS 99% Occupied Bandwidth
Frequency (MHz) (MH2)
1851.200 1.290
1880.000 1.280
1908.750 1.290

Measurement Plots for Cellular and PCS in 1XEVDO mode
Refer to the following measurement plots for more detail.

See Figures 1-23b to 1-34b for the plots of the conducted spurious emissions.
See Figures 1-35b to 1-39b for the plots of 99% Occupied Bandwidth.
See Figures 1-40b to 1-45b for the plots of the Channel mask.

The RF power output was at maximum for all the recorded measurements shown below.
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Test Report No. Dates of Test
RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA EVDO Conducted RF Emission Test Data cont’'d

Figure 1-23b: Cellular , Spurious Conducted
Emissions, Low channel

ATTEM 1@dB MKR —-38. 83cdBm

RL 38. Bd Bm 1@d B~ 1.367GH=

[ [ ' Cellular 1xEW-D0
Spurious CH.1W13

START 1@MH=z STOP 2.58AGH=
¥REW 1. 8MH=z ¥JBKW 2. 8MHz ¥SWP 5. B8=sec

Figure 1-25b: Cellular , Spurious Conducted
Emissions, Middle channel

ATTEM 1B8dEBE MER —38. 33dBm

REL 28. 8dEm 18d B~ 1. BBTGHz
Cellular 1=EUW-D0O
Spurious CH. 354

START 1@MH=z STORP 2. 58BGH=z
¥REBW 1. BMHz ¥UBW 2. BrMH=z ¥SHP 18, Bsec

Figure 1-24b: Cellular , Spurious Conducted
Emissions, Low channel

ATTEM 1B8dE MKR —-27. 17dBm
RL 26. 8dBm 18dE- 15. 19GH=

Cellular 1xEU-DO0O
Spurious CH. 1813

START 2. E8GH=z STORP Z8. B8GH=z

¥REMW 1.8MHz ¥UBW 2. 8MHz ¥SWP 18. Bzec

Figure 1-26b: Cellular , Spurious Conducted
Emissions, Middle channel

ATTEM 1@dE MR —27. 33d Bm
RL 38. 8dBm 18d B~ 15,/ 36GH=

Cellular 1=xEWU-00C
Spurious CH.Z34

START 2. 5BGH= STOP 28. BAGH=z

¥REMW 1.8MH=z ¥UBKW 3. AMH=z ¥SWP 18. Bzec
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Test Report No.
RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data cont'd

Figure 8-27b: Cellular , Spurious Conducted
Emissions, High Channel

ATTEM 1AdE
RL 328. 8dBm

MER —38. 17dEBEm
433MH=

Cellular 1xEU-DO0O
Spurious CH.777

l@d B~

START 18MH=z
¥REW 1. BMH=z

STOP 2.588GH=z
¥UBW 2. BMH=z ¥SWFP 18. Bsec

Figure 1-29b: CDMA PCS, Spurious Conducted
Emissions, Low Channel

¥ATTEM 1@dB MKRE —-29. 67dBm

RL 38. BdBm ladB~ SAz3MH=z 75
FCS 1=<EUDO
Spuriogs CH.Z5
i}
&
PR |

START 18MHz
¥RBW 1.8MH=z

STOP 2.588GHz
¥UBW 2. 8MH=z SWP 50. Bms

Figure 1-28b: Cellular , Spurious Conducted
Emissions, High Channel

ATTEM 18dE
RL 38. 8dBm

MR —ZE. E7dBm
19. T1GH=z
Cellular 1xEWU-DO0O
Spurious CH.77Y

1E8d B~

START 2. 5@GH=z
¥REBW 1. B8MH=z

STOP Z8. BaGHz
¥UBW 3. BMH=z ¥SWP 18 Bzec

Figure 1-30b: CDMA PCS, Spurious Conducted
Emissions, Low Channel

MKR —-25. 67dBm
24, 83GHz

FCS 1=<EUDO
Spuripous CH.Z5

¥ATTEM L1BdE

EL 38. BdBm ladB~ 75
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R

WWJNW
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¥UBW 2. 8MH=z SWP 478ms

START Z.5@GHz
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Test Report No.
RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data cont’d

Figure 1-31b: CDMA PCS, Spurious Conducted
Emissions, Middle Channel

¥ATTEM 1@dB
RL 3@. BdBm

MER =38, 17dBm

1Ad B~ 1. 71EGH= (=

START 18MH=z
¥REBW 1. @MHz

STOF 2. 5A8GHz
¥UBW 3. BMH=z SWF 5@, Bms

Figure 1-33b: CDMA PCS, Spurious Conducted
Emissions, High Channel

¥ATTEM 1@dB MKRE —-29. 83dBm

RL 38. BdBm ladB~ 1.599GH= 75
FCS 1=<EWDO
Spuripous CH. 1175
i}

A A P

START 18MHz
¥RBW 1.8MH=z

STOP 2.588GHz
¥UBW 2. 8MH=z SWP 50. Bms

Figure 1-32b: CDMA PCS, Spurious Conducted
Emissions, Middle Channel

¥ATTEM 1@dB MER —-25. B7dBm

RL 2@. BdEBm 1@Ad B~ Z5. 53GH=z 75
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ju]
R
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Figure 1-34b: CDMA PCS, Spurious Conducted
Emissions, High Channel
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CDMA Conducted RF Emission Test Data cont'd

Figure 1-35b: Occupied Bandwidth, Cellular Low Figure 1-36b: Occupied Bandwidth, Cellular
Channel Middle Channel
#ATTEM LBdE aMKR BdB #ATTEM LBdB aMKR —1. BEJE
RL 2@. BdBm 1@d B 1.273MHz RL 2@. BdBm 1@Ad B~ 1. ZBAMHz
Occupied BRW Occuplied BMW
1«EVD0 CH. 1813 1x«EVDD CH. 324

OCCURPIE
i 2OCC S

1. ZEardes

OCCUFPIE
2OCC 9
1. 2728

CEMTER SZ4. 7OEMHz SFAN 2. BEBMHz CEMTER 535 SZEMHz SPAN 2. BEEMHz
#REW 3BkHz ¥UEW 1O8kHz SWP S@. Bms #¥REW 3BkHz ¥UEW 1BEkHz SWP S@. Bms
Figure 1-37b: Occupied Bandwidth, Cellular High Figure 1-38b: Occupied Bandwidth, PCS Low
Channel Channel
¥ATTEM 1GdE aMKR —-Z. S@dE
RL 28. BdEBm 18d B~ 1. 288MHz ¥ATTEN 1@dE aMKR . 17dB
Occuplied BH RL 38. BdBm 18dB~ 1. 298MHz I
1=EVDD CH. 777 Occuplied BM

1=EVDO0 CH. =25

QCCUPIED BMW 3
#O0CC 99,688

1. 2%38MH=z

CEMTER 1.85128E8GHZ SPAN 3. BEEMHzZ
CENTER 848. 310MH= SPAN 2. BAEMHz  %REW 38kHz ¥UEW Z0@kHz SWP 5@. Bms

¥FEW ZF@kHz ¥UBK 108kH=z SKWFP 5@, Bms
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Test Report No.
RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data cont'd

Figure 1-38b: Occupied Bandwidth, PCS Middle

¥ATTEM 1@dB
RL 3@. BdBm

OCCUFRIED B
H¥OCT 9968
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CEMTER 1.880E0BRAGHZ
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¥ATTEMN 18dE
RL 2@. BdBm
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Z0CC 55 @@
1. Z9BMHz

CEMTER 1.98375B0GHz
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Figure 1-39b: Occupied Bandwidth, PCS High

Channel

AMKE 2. 58dE

1. Z98MH=z =)
Occuplied BW |

1xEUDO CH. 11775

1AdE~

SPAMN 3. BEEMHz
SWP 5@, @ms

¥UEW Z20@8kHz

Figure 1-40b: Cellular , Low Channel Mask Figure 1-41b: Cellular , Low Channel Mask
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i M ] W
R R
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SPAM 2. BEEMHz
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Test Report No. Dates of Test
RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC 1D: LEARDR60CW, LEARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data cont’d

Figure 1-42b: Cellular , High Channel Mask

¥ATTEM 1B8dE VAJG 188 MR —13. 83dBm
RL Z24. 8dBm 1@d B~ 543 . BaaMHz

BandEdge 1=<EVDO
Channel 777

01
-123/8 dEm
i}

CENTER E549. BBAMH=z SPAM 2. BBEMH=z
¥FEM 1Bk H=z ¥UEBM 18kH=z SHP 75, Bms

Figure 1-44b: PCS, Low Channel Mask

¥ATTEM ZBdEBE

FL 35. ABdEm 1@8d B~
l=EVDO BandEdge
PCS Channel 25
R
CEMTER 1.25000AGH= SFAM 5. @@8MHz
¥REBW Z@kH=z ¥UBW Z8EkHz SWFP S8, Bms

Figure 1-43b: Cellular , High Channel Mask

¥ATTEM 1HdE VAVG 166 MR —15. 83dBm
RL Z24. 8dBEm 18d B~ 249 . BABEMH=
BandEdge |[1xEVDO
Channel 777

i}

R
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Figure 1-45b: PCS , High Channel Mask

¥ATTEM ZBdE
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R
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Test Report No.

RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: L6ARDR60CW, L6ARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data

This appendix contains measurement data pertaining to conducted spurious emissions,
99% power bandwidth and the channel mask on BlackBerry® smartphone.

Test Setup Diagram

HP
Spectrum
Analyzer
Mini Circuit
Attenuator
(20 dB)
Mini Circuit Weinschel Mini Circuit R&S Model
(EUT) | Attenuator Splitter Attenuator CMU200
(6 dB) (6 dB) (6 dB) Test Set
The environmental test conditions were: Temperature: 23.0°C
Relative Humidity: 45.0 %
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Test Report No. Dates of Test FCC I1D: L6ARDR60CW, L6ARDS40CW
RTS-2604-1106-131A May 25, June 2 to June 28, 2011 IC: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data cont’d

The conducted spurious emissions — As per 47 CFR 2 Subpart J, CFR 90(l), CFR 90 (J),
90.210, and 90.691 were measured from 10 MHz to 10 GHz.
See figures 1-1b to 1-12b for the plots of the conducted spurious emissions.

Date of Test: May 25, 2011

Test Data for Cellular selected Frequencies in CDMA2000 BC10 mode

Cellular 99% Occupied Bandwidth
Frequency (MHZz) (MH2)

817.90 1.290

820.50 1.285

823.10 1.290

Test Data for Cellular selected Frequencies in CDMA2000 BC10 mode
Refer to the following measurement plots for more detail.

See Figures 1-1b to 1-6b for the plots of the conducted spurious emissions.

See Figures 1-7b to 1-9b for the plots of 99% Occupied Bandwidth.
See Figures 1-10b to 1-11b for the plots of the Channel mask.

The RF power output was at maximum for all the recorded measurements shown below.
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Test Report No.
RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: L6ARDR60CW, L6ARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data cont’d

Figure 1-1b: Cellular, Spurious Conducted
Emissions, Low channel

ATTEM 1@dB MKE —28. EYdBm

FEL 3@. BdEm 18d B~ 1. 339GH=z
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Conducted, CH. 47E
D D
R R
EFTHEI FEIFTTS Y S YR mmugmwﬂq&qummwmummwﬂvunnywmau
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¥FEW 1. @8MH=z

STOP 2. 58BGHz
¥UEKW 2. 8MHz SHWF 58. Bms

Figure 1-3b: Cellular, Spurious Conducted
Emissions, Middle channel

ATTEMN 18dEB MER —328. 23dBm

REL 2@. BdBEm 18d B~ 1. 154GH=
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Conducted, CH. 58@
D O
R R

START 28MH=z
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ATTEM 1@dB
FL 28. BdBm

START Z. SBEGHz
¥FEW 1. @MH=z

ATTEMN 1@dEB
RL 38. BdBm

START 2. EEABGH=z
¥RBMW 1. @rMH=z

Figure 1-2b: Cellular, Spurious Conducted

Emissions, Low channel

MER —-29. 22dBm
7.E88GH=z
Spurious RF,BDLA
Conducted, CH. 47E

1B@d B~

STOP 1G@. BEAGH=z
¥UEBK 2. 8MH=z SWP 1S5@ms

Figure 1-4b: Cellular, Spurious Conducted

Emissions, Middle channel

MER —-28. 83dBm

7. 575GHz
Spurious RF,EBDLA
Conducted, CH. 58@

1Ad B~

STOF 18. 88AGH=z
¥UEBMW 3. 8MHz SHP 1S5B@ms
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Test Report No. Dates of Test
RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC 1D: L6ARDR60CW, L6ARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data cont’d

Figure 9-5b: Cellular, Spurious Conducted
Emissions, High Channel

Figure 1-6b: Cellular, Spurious Conducted

Emissions, High Channel

ATTEMN 1B8dEB MKR —3@8. BEd Bm ATTEM 1@EdEB MR —28. 83dBm
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#REW 1. BMHz #¥UBW 3. BMHz SWP SH. Bms ; z ; & 0

Figure 1-7b: Occupied Bandwidth, Cellular Low Figure 1-8b: Occupied Bandwidth, Cellular Middle

Channel

Channel

ATTEMN 1@dEBE aMER | 22dEBE ATTEMN 1@dBE aMER @dB
EL 25. @dBm l1adB.- 1. 298MH= FEL 25. @dBm 18d B~ 1. 285MH=

Channel 47E

OCCURPIED B
#0CC 99,868

D1 Z9gmMHz
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»0CC 9988

D1 ZacMHz
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Test Report No. Dates of Test
RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC 1D: L6ARDR60CW, L6ARDS40CW
I1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Conducted RF Emission Test Data cont'd

Figure 1-9b: Occupied Bandwidth, Cellular High
Channel

ATTEM 18dEBE aMER BdEBE
FEL Z25. BdBm 1Ad B~ 1. Z29@rH=
Channel E24

OCCURPIED B
#0CT 99 BB

D1 Zo@MHz

CEMTER 823. 188MH=z SPAMN 2. BEEMH=z
¥FEW ZF@kHz ¥UEW ZE8kHz SWF 58. Bms

Since the Spectrum Analyzer’s RBW cannot be set to 13 kHz, the measurement for channel masks was done at 10 kHz and
the limit adjusted using the calculation 10log (13kHz/10kHz) = 1.14 dB. -20dBm —1.14 dBm = -21.14 dBm adjusted

limit.
Figure 1-10b: Cellular CDMA2000, Low Channel Figure 1-11b: Cellular CDMA2000, HighChannel
Mask Mask
ATTEN 1@dB MKR —21.17dBm ATTEN 1@dB MKR —-2Z4. 17dBm
FL ZE. BdEm 18d B B1E. 995MHz RL 25 BdEm 18d B 224 . BZBMHz
Band Edge: CH. 47E Band Edge CH.ES4
MKR
874 |AZE | MHz
D D-2417 dBm
R R
CEMTER 817 BBEAMHz SPAM 2. AREMHz CENTER B24. ABAMHz SPAM 3. AREMHz
¥REW 1BkHz #UBW 2@k Hz SWP 75, Bms ¥REW 18kHz ¥UBW 23@kHz SWP 7S, Bms
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Test Report No.

RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC I1D: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM Conducted RF Output Power Test Data

The conducted RF output power was measured on the BlackBerry® smartphone using the
Communication Tester, Rohde & Schwarz, model CMU 200. The low, middle and high
channels were measured at maximum output power. The insertion loss of the coaxial cable
from the CMU 200 to the BlackBerry® smartphone was compensated for in the
measurements.
Peak nominal output power is 32.5 dBm +0.5 dB for GSM850 and 29.5 dBm +0.5 dB for

PCS.

Peak nominal output power is 30.5 dBm +0.5 dB for GSM850 EDGE Mode (2-timeslot
uplink) and 27.0 dBm £0.5 dB for PCS EDGE Mode (2-timeslot uplink).

Date of Test: June 23, 2011

The environmental conditions were: Temperature: 24.2 °C
Humidity: 44.8 %
The measurements were performed by Daoud Attayi
Maximum | Maximum Maximum | Maximum
Frequency | Output Output Frequency | Output Output
S (MH2z) Power Power Sl (MH2z) Power Power
(dBm) (Watts) (dBm) (Watts)
GSM850 GSM850 Edge
128 824.20 32.5 1.78 128 824.20 30.7 1.18
189 837.60 32.6 1.82 189 837.60 30.8 1.20
251 848.80 32.5 1.78 251 848.80 30.8 1.20
PCS PCS Edge
512 1850.2 29.1 0.81 512 1850.2 27.5 0.56
661 1880.0 29.2 0.83 661 1880.0 27.5 0.56
810 1909.8 29.3 0.85 810 1909.8 27.4 0.55

This report shall NOT be reproduced except in full without the written consent of RIM Testing Services
- A division of Research in Motion Limited.
Copyright 2005-2011

Page 58 of 114




APPENDIX 2B — CDMA CONDUCTED RF OUTPUT POWER TEST DATA

This report shall NOT be reproduced except in full without the written consent of RIM Testing Services
- A division of Research in Motion Limited.
Copyright 2005-2011 Page 59 of 114



Bz

lesting
Services™

EMI Test Report for the BlackBerry® smartphone Model RDR61CW,RDS41CW

Appendix 2B

Test Report No.

RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Conducted RF Output Power Test Data

The measurements were performed by Daoud Attayi.

The conducted RF output power was measured using the CDMA base station simulator.

Low, middle and high channels were measured at maximum radio output power at different
service options and modes.
Peak nominal output power is 24.50 dBm +0.5 dB for Cellular and 23.00 dBm +0.5 dB for

PCS.

Date of Test: June 23, 2011

The environmental test conditions were:

Temperature 24.2 °C

Relative Humidity  44.8%

Test Results

1x EvDO CDMAZ2000 SO2 S0O55 TDSO
Band | Channel | (153.6kbps) Loopback Loopback S032
(dBm) | (Watts) RC (dBm) |(Watts)| (dBm) [(Watts)| (dBm) |(Watts)
RC1 0.25 0.24 -
1013 3.9 | 0.25 23.9 23.8 N/A
RC3 238 |0.24| 238 | 0.24 | 237 | 0.23
RC1 0.26 0.25 -
Cst'\él)A 384 241 | 0.26 24.1 24.0 N/A
RC3 240 |0.25| 240 | 0.25 | 240 | 0.25
RC1 0.24 0.24 -
777 23.9 | 0.25 23.8 23.8 N/A
RC3 237 10.23| 237 [ 0.23 | 237 | 0.23
1x EvDO CDMA2000 SO2 SO55 TDSO
Band | Channel | (153.6kbps) Loopback Loopback S0O32
(dBm) | (Watts) RC (dBm) |(Watts)| (dBm) [(Watts)| (dBm) |(Watts)
RC1 0.20 0.20 -
o5 3.1 | 0.20 23.1 23.1 N/A
RC3 231 | 0.20 | 229 | 0.20 | 231 |0.20
RC1 0.21 0.21 -
Cllglc\)/léA 600 230 | 0.21 23.2 23.2 N/A
RC3 231 1 0.20 | 230 | 0.20 | 231 | 0.20
RC1 0.20 0.20 -
1175 23.0 | 0.20 23.1 23.0 N/A
RC3 231 1 0.20| 230 | 0.20 | 230 | 0.20
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RTS-2604-1106-131A May 25, June 2 to June 28, 2011 I1C: 2503A-RDR60CW, 2503A-RDS40CW

Conducted RF Output Power Test Data

The measurements were performed by Daoud Attayi.

The conducted RF output power was measured using the CDMA base station simulator.
Low, middle and high channels were measured at maximum radio output power at different
service options and modes.

Peak nominal output power is 24.0 dBm 0.5 dBm.

Date of Test: June 23, 2011

The environmental test conditions were:  Temperature 24.2 °C
Relative Humidity 44 .8%

Test Results

1x EvDO | CDMAZ2000 SO2 S0O55 TDSO
Band Channel | (153.6kbps) Loopback Loopback S0O32
(dBm) | (Watts) RC (dBm) |(Watts)| (dBm) |(Watts)| (dBm) |(Watts)
RC1 239 | 025 240 | 025 | NnA | -
476 242 | 0.26
RC3 24.1 10.26 | 240 | 0.25 | 24.1 | 0.26
RC1 0.26 0.26 -
CDMA 580 043 | 0.27 24.1 24.2 N/A
800 RC3 24.0 | 0.25| 241 | 0.26 | 241 | 0.26
RC1 0.26 0.25 -
634 a2 | 0.26 24.1 24.0 N/A
RC3 239 | 0.25| 239 | 0.25 | 240 | 0.25
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Test Report No.

RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM Frequency Stability Test Data

Frequency Stability

GPIB

PC (RIM Test Software) o |i| <

R&S
CMU 200

GPIB

i:E -30° to +60° Celsius Environmental Chanfber
f —

RS 232 Serial
Interface to EUT

BlackBerry®
smartphone

0.9 meter Coax Cable (CMU200 to EUT_ANT port)

GPIB

oooo

3.5,3.7& 4.2 Volt

HP 6632B DC Power Supply

Temperature Probe

The measurements were performed by Maurice Battler.

CFR 47 Chapter 1 - Federal Communications Commission Rules

Part 2 Required Measurements

2.995

Frequency Stability - Procedures

(a,b) Frequency Stability - Temperature Variation
Frequency Stability - Voltage Variation

(d)

24.235/22.917 Frequency Stability.

The EUT meets the requirements as stated in CFR 47 chapter 1, Section 24.235, CFR 47
chapter 1, Section 22.917 RSS-132, 4.3 Frequency Stability, and RSS-133, 6.3 Frequency

The frequency stability shall be sufficient to ensure that the fundamental emission

stays within the authorized frequency block.

Stability.

Frequency Stability measurement devices were configured as presented in the block
diagram recording frequency, power, data, temperatures, and stepped voltages controlled
via a GPIB interface linked to the Environmental chamber, a DC power supply, and the
Communications Test Set. A 0.9-metre coax cable was calibrated to characterize the
insertion loss for the transmitted frequencies between the RF input/output of the CMU 200

and the EUT antenna port.

Calibration for the Cable Loss was performed in the RF Laboratory using the Agilent power

meter and Agilent Signal Generator.
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Procedure:

The EUT was placed in the Temperature chamber and connected to CMU 200 outside as
shown in the figure above. Dry air was pumped inside the temperature chamber to
maintain a backpressure during the test. The EUT was kept in the off condition at all
times except when the measurements were to be made.

The chamber was switched on and the temperature was set to -30°C.

After the chamber stabilized at -30 °C there was a soak period of one hour to alleviate
moisture in the chamber, the EUT voltage was enabled.

The system software recorded the frequency, power, and associated measurements.

A Computer system controlled the automated software. This application was given the
command of activating all machines intrinsic to the temperature and voltage tests
controlling the CMU 200 via the GPIB Bus. The Environmental Chamber was instructed
through an RS-232 serial line. The EUT dialogue was passed through a serial connection.

The EUT repetitively transmitted 100 bursts for each set of programmed parameters
recording temperature, voltage settings, and systematically selected frequencies. The
power supply was cycled from minimum voltage 3.6 volts, to 3.7 volts to 4.2 volts
maximum voltage. The frequency error was measured at a maximum output power and
recorded by the automated system test software.

The EUT output power and frequency was measured at 3.6 volts, 3.7 volts and 4.2 volts.
The transmit frequency was varied in 3 steps consisting of 824.2, 837.6, and 848.8 MHz
for the GSM850 band, 1850.2, 1880.0 and 1909.8 MHz for the PCS1900 band. This
frequency was recorded in MHz and deviation from nominal, in Parts Per Million.

After the initial one-hour soak at the beginning of the tests, a period of thirty minutes soak
was initialized between each ascending temperature step, before proceeding to the next
measurement test cycle.
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PROC

EDURE:

The test system software for commencing the Frequency Stability Tests carried through
the following cycle.

1.

©oNOOA

10.

11.
12.
13.
14.

Switch on the HP 6632B power supply; CMU 200 Communications test Set, and
Environmental Chamber.

Start test program

Set the Temperature to —30°C and maintain a period of one- hour soak time, with the
EUT supply voltage disabled.

Set power supply voltage to 3.6 volts.

Set up CMU 200 Radio Communication Tester.

Command the CMU 200 to switch to the low channel.

Enable the voltage to the EUT, and connect a link to the CMU 200 test set.

EUT is commanded to Transmit 100 Bursts.

Software logs the following data from the CMU 200, power supply and temperature
chamber: Traffic Channel Number, Traffic Channel Frequency, Power Level,
Chamber Temperature, Supply Voltage, Power and Frequency Error.

The CMU 200 commands the EUT to change frequency to the middle channel and
high channel and repeats steps 7 to 9.

Repeat steps 5 to 10 changing the supply voltage to 3.7 Volts

Increase temperature by 10°C and soak for 1/2 hour.

Repeat steps 4 - 12 for temperatures —30°C to 60°C.

Repeat steps 5 to 10 changing the supply voltage to 4.2 volts

Procedure 5 to 10 was repeated at room temperature (20°C) with the power supply voltage
set to 3.6, 3.7 and 4.2 volts.

The maximum frequency error in the GSM850 band measured was 0.0370 PPM.
The maximum frequency error in the PCS1900 band measured was 0.0377 PPM.

This report shall NOT be reproduced except in full without the written consent of RIM Testing Services
- A division of Research in Motion Limited.
Copyright 2005-2011 Page 66 of 114

EMI Test Report for the BlackBerry® smartphone Model RDR61CW,RDS41CW




p_ﬂ.‘" ’»i lesting
L 2111 Services™

EMI Test Report for the BlackBerry® smartphone Model RDR61CW,RDS41CW

Appendix 3A

Test Report No.
RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM850 Channel results: channels 128, 195 and 251 @ 20°C maximum transmitted power

Traffic GSM850 Voltage Temperature Frequency
Channel Frequency (Voltg) (Cglsius) Error PPM
Number (MHz) (H2)
128 824.2 3.6 20 -8 -0.0097
195 837.6 3.6 20 -9 -0.0107
251 848.8 3.6 20 -6 -0.0071
Traffic GSM850 Frequency
Channel Frequency \g\?gﬁg)e Te(rggliriﬁtsu)re Error PPM
Number (MH2) (Hz2)
128 824.2 3.7 20 14 -0.0170
195 837.6 3.7 20 -8 -0.0096
251 848.8 3.7 20 10 0.0118
Traffic GSM850 Frequency
Channel Frequency \Z\%ﬁg)e Te(rgé)lesriﬁtsu)re Error PPM
Number (MH2) (H2)
128 824.2 4.2 20 -13 -0.0158
195 837.6 4.2 20 -13 -0.0155
251 848.8 4.2 20 -12 -0.0141
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RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM850 Results: channel 128 @ maximum transmitted power

UIFERIE Frequency Voltage |Temperature SEGIENE
Channel (MH2) (Volts) (Celsius) Error PPM
Number (H2)
128 824.2 3.6 -30 -14 -0.0170
128 824.2 3.6 -20 16 0.0194
128 824.2 3.6 -10 22 0.0267
128 824.2 3.6 0 28 -0.0218
128 824.2 3.6 10 16 0.0194
128 824.2 3.6 20 -8 -0.0097
128 824.2 3.6 30 8 0.0097
128 824.2 3.6 40 -13 -0.0158
128 824.2 3.6 50 -15 -0.0182
128 824.2 3.6 60 -18 -0.0218
UIFEE Frequency Voltage |Temperature S RIENE)
Channel | o) (Volts) | (Celsius) Error PPM
Number (Hz)
128 824.2 3.7 -30 -9 -0.0109
128 824.2 3.7 -20 11 0.0133
128 824.2 3.7 -10 25 0.0146
128 824.2 3.7 0 28 0.0340
128 824.2 3.7 10 12 0.0146
128 824.2 3.7 20 -14 -0.0170
128 824.2 3.7 30 -13 -0.0158
128 824.2 3.7 40 -11 -0.0133
128 824.2 3.7 50 -11 -0.0133
128 824.2 3.7 60 -16 -0.0194
UIFEE Frequency Voltage |Temperature S RIENE)
Channel | o) (Volts) | (Celsius) Error PPM
Number (Hz)
128 824.2 4.2 -30 18 0.0218
128 824.2 4.2 -20 17 0.0206
128 824.2 4.2 -10 26 0.0315
128 824.2 4.2 0 26 0.0315
128 824.2 4.2 10 10 0.0121
128 824.2 4.2 20 -13 -0.0158
128 824.2 4.2 30 -14 -0.0170
128 824.2 4.2 40 -14 -0.0170
128 824.2 4.2 50 -14 -0.0170
128 824.2 4.2 60 9 0.0109
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Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM850 Results: channel 195 @ maximum transmitted power

UrEinie Frequency Voltage |Temperature AEEIENE)
Channel (MH2) (Volts) (Celsius) Error PPM
Number (Hz)
195 837.6 3.6 -30 -13 -0.0155
195 837.6 3.6 -20 11 0.0131
195 837.6 3.6 -10 27 0.0322
195 837.6 3.6 0 28 -0.0143
195 837.6 3.6 10 9 0.0107
195 837.6 3.6 20 -9 -0.0107
195 837.6 3.6 30 7 0.0084
195 837.6 3.6 40 -8 -0.0096
195 837.6 3.6 50 -14 -0.0167
195 837.6 3.6 60 -12 -0.0143
UIFEE Frequency Voltage |Temperature S RIENE)
Channel | = o) (Volts) | (Celsius) Error PPM
Number (Hz)
195 837.6 3.7 -30 10 0.0119
195 837.6 3.7 -20 16 0.0191
195 837.6 3.7 -10 26 0.0310
195 837.6 3.7 0 27 0.0322
195 837.6 3.7 10 9 0.0107
195 837.6 3.7 20 -8 -0.0096
195 837.6 3.7 30 9 0.0107
195 837.6 3.7 40 -11 -0.0131
195 837.6 3.7 50 -9 -0.0107
195 837.6 3.7 60 -12 -0.0143
e Frequency Voltage |Temperature ACEIIEE
Channel | =y o) (Volts) | (Celsius) Error PPM
Number (H2)
195 837.6 4.2 -30 11 0.0131
195 837.6 4.2 -20 20 0.0239
195 837.6 4.2 -10 31 0.0370
195 837.6 4.2 0 26 0.0310
195 837.6 4.2 10 12 0.0143
195 837.6 4.2 20 -13 -0.0155
195 837.6 4.2 30 11 0.0131
195 837.6 4.2 40 -13 -0.0155
195 837.6 4.2 50 -15 -0.0179
195 837.6 4.2 60 9 0.0107
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Dates of Test

May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

GSM850 Results: channel 251 @ maximum transmitted power

UrEinie Frequency Voltage |Temperature AEEIENE)
Channel (MH2) (Volts) (Celsius) Error PPM
Number (Hz)
251 848.8 3.6 -30 -14 -0.0165
251 848.8 3.6 -20 12 0.0141
251 848.8 3.6 -10 24 0.0283
251 848.8 3.6 0 28 -0.0094
251 848.8 3.6 10 11 0.0130
251 848.8 3.6 20 -6 -0.0071
251 848.8 3.6 30 -9 -0.0106
251 848.8 3.6 40 9 0.0106
251 848.8 3.6 50 8 0.0094
251 848.8 3.6 60 -8 -0.0094
UIFEE Frequency Voltage |Temperature S RIENE)
Channel | = o) (Volts) | (Celsius) Error PPM
Number (Hz)
251 848.8 3.7 -30 -7 -0.0082
251 848.8 3.7 -20 14 0.0165
251 848.8 3.7 -10 27 0.0318
251 848.8 3.7 0 30 0.0353
251 848.8 3.7 10 15 0.0177
251 848.8 3.7 20 10 0.0118
251 848.8 3.7 30 -12 -0.0141
251 848.8 3.7 40 -8 -0.0094
251 848.8 3.7 50 -11 -0.0130
251 848.8 3.7 60 -9 -0.0106
e Frequency Voltage |Temperature ACEIIEE
Channel (MH2) (Volts) (Celsius) Error PPM
Number (H2)
251 848.8 4.2 -30 17 0.0200
251 848.8 4.2 -20 17 0.0200
251 848.8 4.2 -10 27 0.0318
251 848.8 4.2 0 27 0.0318
251 848.8 4.2 10 14 0.0165
251 848.8 4.2 20 -12 -0.0141
251 848.8 4.2 30 -12 -0.0141
251 848.8 4.2 40 -14 -0.0165
251 848.8 4.2 50 -8 -0.0094
251 848.8 4.2 60 -13 -0.0153
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Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

PCS Channel results: channels 512, 661, & 810 @ 20°C maximum transmitted power

Traffic PCS Frequency
Channel Frequency Vel Temper_ature Error PPM
(Volts) (Celsius)
Number (MHz (Hz)
512 1850.2 3.6 20 17 0.0092
661 1880.0 3.6 20 13 0.0069
810 1909.8 3.6 20 -11 -0.0058
CTr::IlfrIlcel FrePLCJ:Snc VEIEGE | TEmEErETE Freé]rligrcy PPM
qUENCY’  wolts) (Celsius)
Number (MHz) (Hz2)
512 1850.2 3.7 20 -10 -0.0054
661 1880.0 3.7 20 -14 -0.0074
810 1909.8 3.7 20 -12 -0.0063
C-I;:::]frllcel FrePSeSnc WEIES[E ) TEpEETE Fregrt:g:lcy PPM
qUENcY’  wolts) (Celsius)
Number (MHz) (Hz)
512 1850.2 4.2 20 -13 -0.0070
661 1880.0 4.2 20 -17 -0.0090
810 1909.8 4.2 20 -21 -0.0110
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RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

PCS1900 Results: channel 512 @ maximum transmitted power

LTEE Frequency | Voltage |Temperature ATEGETE)
Channel (MH2) (Volts) (Celsius) Error PPM
Number (Hz)
512 1850.2 3.6 -30 20 0.0108
512 1850.2 3.6 -20 26 0.0141
512 1850.2 3.6 -10 57 0.0308
512 1850.2 3.6 0 73 -0.0103
512 1850.2 3.6 10 42 0.0227
512 1850.2 3.6 20 17 0.0092
512 1850.2 3.6 30 13 0.0070
512 1850.2 3.6 40 15 0.0081
512 1850.2 3.6 50 -17 -0.0092
512 1850.2 3.6 60 -19 -0.0103
UTEME Frequency | Voltage |Temperature AT UE
Channel (MH2) (Volts) (Celsius) Error PPM
Number (Hz)
512 1850.2 3.7 -30 12 0.0065
512 1850.2 3.7 -20 31 0.0168
512 1850.2 3.7 -10 53 0.0286
512 1850.2 3.7 0 67 0.0362
512 1850.2 3.7 10 37 0.0200
512 1850.2 3.7 20 -10 -0.0054
512 1850.2 3.7 30 19 0.0103
512 1850.2 3.7 40 15 0.0081
512 1850.2 3.7 50 -15 -0.0081
512 1850.2 3.7 60 -11 -0.0059
UIEE Frequency | Voltage |Temperature AL UEE
Channel (MH2) (Volts) (Celsius) Error PPM
Number (Hz2)
512 1850.2 4.2 -30 29 0.0157
512 1850.2 4.2 -20 35 0.0189
512 1850.2 4.2 -10 60 0.0324
512 1850.2 4.2 0 62 0.0335
512 1850.2 4.2 10 34 0.0184
512 1850.2 4.2 20 -13 -0.0070
512 1850.2 4.2 30 18 0.0097
512 1850.2 4.2 40 -13 -0.0070
512 1850.2 4.2 50 -15 -0.0081
512 1850.2 4.2 60 -12 -0.0065
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RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

PCS1900 Results: channel 661 @ maximum transmitted power

UIFEHiE Frequency | Voltage |Temperature SECIETE

Channel (MHz) | (Volts) | (Celsius) Error PPM

Number (Hz2)
661 1880.0 3.6 -30 16 0.0085
661 1880.0 3.6 -20 27 0.0144
661 1880.0 3.6 -10 59 0.0314
661 1880.0 3.6 0 67 -0.0085
661 1880.0 3.6 10 41 0.0218
661 1880.0 3.6 20 13 0.0069
661 1880.0 3.6 30 16 0.0085
661 1880.0 3.6 40 -11 -0.0059
661 1880.0 3.6 50 -11 -0.0059
661 1880.0 3.6 60 -16 -0.0085

UTEME Frequency | Voltage |Temperature STEGETEY

Channel (MHz) | (Volts) | (Celsius) Error PPM

Number (Hz)
661 1880.0 3.7 -30 25 0.0133
661 1880.0 3.7 -20 23 0.0122
661 1880.0 3.7 -10 49 0.0261
661 1880.0 3.7 0 63 0.0335
661 1880.0 3.7 10 40 0.0213
661 1880.0 3.7 20 -14 -0.0074
661 1880.0 3.7 30 -13 -0.0069
661 1880.0 3.7 40 -12 -0.0064
661 1880.0 3.7 50 -13 -0.0069
661 1880.0 3.7 60 -14 -0.0074

UTEME Frequency | Voltage |Temperature AT UE

Channel (MHz) | (Volts) | (Celsius) Error PPM

Number (Hz)
661 1880.0 4.2 -30 28 0.0149
661 1880.0 4.2 -20 40 0.0213
661 1880.0 4.2 -10 52 0.0277
661 1880.0 4.2 0 68 0.0362
661 1880.0 4.2 10 32 0.0170
661 1880.0 4.2 20 -17 -0.0090
661 1880.0 4.2 30 13 0.0069
661 1880.0 4.2 40 -17 -0.0090
661 1880.0 4.2 50 -11 -0.0059
661 1880.0 4.2 60 -9 -0.0048
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RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

PCS1900 Results: channel 810 @ maximum transmitted power

LTEE Frequenc Voltage |Temperature ATEGETE)

Channel (K‘/lHZ) y (Voltg) (Cglsius) Error 20BPPM

Number (Hz)
810 1909.8 3.6 -30 15 0.0079
810 1909.8 3.6 -20 19 0.0099
810 1909.8 3.6 -10 55 0.0288
810 1909.8 3.6 0 69 -0.0079
810 1909.8 3.6 10 39 0.0204
810 1909.8 3.6 20 -11 -0.0058
810 1909.8 3.6 30 -12 -0.0063
810 1909.8 3.6 40 13 0.0068
810 1909.8 3.6 50 -15 -0.0079
810 1909.8 3.6 60 -15 -0.0079

Ve Frequency | Voltage |Temperature SEIETE

Channel (MHz) | (Volts) | (Celsius) Error PPM

Number (Hz)
810 1909.8 3.7 -30 14 0.0073
810 1909.8 3.7 -20 26 0.0136
810 1909.8 3.7 -10 49 0.0257
810 1909.8 3.7 0 72 0.0377
810 1909.8 3.7 10 34 0.0178
810 1909.8 3.7 20 -12 -0.0063
810 1909.8 3.7 30 18 0.0094
810 1909.8 3.7 40 10 0.0052
810 1909.8 3.7 50 -14 -0.0073
810 1909.8 3.7 60 -15 -0.0079

UIEE Frequency | Voltage |Temperature AL UEE

Channel (MH2) (Volts) (Celsius) Error PPM

Number (Hz2)
810 1909.8 4.2 -30 29 0.0152
810 1909.8 4.2 -20 32 0.0168
810 1909.8 4.2 -10 57 0.0298
810 1909.8 4.2 0 68 0.0356
810 1909.8 4.2 10 36 0.0189
810 1909.8 4.2 20 -21 -0.0110
810 1909.8 4.2 30 -14 -0.0073
810 1909.8 4.2 40 -16 -0.0084
810 1909.8 4.2 50 -15 -0.0079
810 1909.8 4.2 60 -15 -0.0079
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CDMA Frequency Stability Test Data

Frequency Stability

PC (RIM Test Software) - < GPIB
GPIB

A 4

je———\ -30° to +60° Celsius Environmental Chanpber
f —
RS 232 Serial BlaCkBﬁrry@)
R&S . Interface to EUT smartphone
CMU 200
0.9 metre Coax Cable (8960 to EUT_ANT port)

cooo 3.6,3.7 & 4.2 Volt

GPIB

HP 6632B DC Power Supply

Temperature Probe

CFR 47 Chapter 1 - Federal Communications Commission Rules

Part 2 Required Measurements

2.1055 Frequency Stability - Procedures

(a,b) Frequency Stability - Temperature Variation
(d) Frequency Stability - Voltage Variation

22.917/24.235 Frequency Stability.
The frequency stability shall be sufficient to ensure that the fundamental emission
stays within the authorized frequency block.
The RCu21CW BlackBerry® smartphone, (referred as EUT herein and after) transmitted
frequencies are less than 0.1 ppm of the received frequency from the Agilent 8960 CDMA
Base Station Simulator
The EUT meets the requirements as stated in CFR 47 chapter 1, Section 24.235, RSS-133,
CFR 47 chapter 1, Section 22.917 and RSS-132 Frequency Stability.
Frequency Stability measurement devices were configured as presented in the block
diagram recording frequency, power, data, temperatures, and stepped voltages controlled
via a GPIB interface linked to the Environmental chamber, a DC power supply, and the
Communications Test Set. A 0.9-metre coax cable was calibrated to characterize the
insertion loss for the transmitted frequencies between the RF input/output of the baste
station simulator and the EUT antenna port; located inside the environmental chamber.

Calibration for the Cable Loss was performed in the RF Laboratory using the Giga-tronics
power metre and Agilent Signal Generator.
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Test Report No.
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FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Dates of Test
May 25, June 2 to June 28, 2011

The cable assembly from the RF input to the RF output was measured at the following
Frequencies:
PO Cable loss celiEr Cable loss
Frequency (dB) Frequency (dB)

(MH2z) (MH2)

1851.20 1.10 824.70 0.50

1880.00 1.10 836.52 0.50

1908.75 1.10 848.31 0.50

Procedure:

The EUT was placed in the Temperature chamber and connected to the Agilent 8960
outside as shown in the figure above. Dry air was pumped inside the temperature
chamber to maintain a backpressure during the test. The EUT was kept in the off
condition at all times except when the measurements were to be made.

The chamber was switched on and the temperature was set to -30°C.

After the chamber stabilized at -30 °C there was a soak period of one hour to alleviate
moisture in the chamber, the EUT voltage was enabled.

The system software recorded the frequency, power, and associated measurements.

A Computer system controlled the automated software. This application was given the
command of activating all machines intrinsic to the temperature and voltage tests
controlling the base station simulator via the GPIB Bus. The Environmental Chamber
was instructed through an RS-232 serial line. The EUT dialogue was passed through a
serial connection.

The EUT repetitively transmitted 100 bursts for each set of programmed parameters
recording temperature, voltage settings, and systematically selected frequencies. The
power supply was cycled from minimum voltage 3.6 volts, to 3.7 volts nominal voltage to
4.2 volts maximum voltage. The frequency error was measured at a maximum output
power and recorded by the automated system test software.

The EUT output power and frequency was measured at 3.6 volts, 3.7 volts and 4.2 volts.
The transmit frequency was varied in 3 steps consisting of 824.70, 836.52, and 848.31
MHz for the cellular band and 1851.20, 1880.00 and 1908.75 MHz for the PCS band.
This frequency was recorded in MHz and deviation from nominal, in Parts per Million.
After the initial one-hour soak at the beginning of the tests, a period of thirty minutes soak
was initialized between each ascending temperature step, before proceeding to the next
measurement test cycle.

PROCEDURE:
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The test system software for commencing the Frequency Stability Tests carried through
the following cycle.

1. Switch on the HP 6632B power supply; CMU 200 Communications test Set, and

Environmental Chamber.

Start test program

Set the Temperature to —30°C and maintain a period of one- hour soak time, with the

EUT supply voltage disabled.

Set power supply voltage to 3.6 volts.

Set up CMU 200 Radio Communication Tester.

Command the CMU 200 to switch to the low channel.

Enable the voltage to the EUT, and connect a link to the CMU 200 test set.

EUT is commanded to Transmit 100 Bursts.

Software logs the following data from the CMU 200, power supply and temperature

chamber: Traffic Channel Number, Traffic Channel Frequency, Power Level,

Chamber Temperature, Supply Voltage, Power and Frequency Error.

10. The CMU 200 commands the EUT to change frequency to the middle channel and
high channel and repeats steps 7 to 9.

11. Repeat steps 5 to 10 changing the supply voltage to 3.7 Volts

12. Increase temperature by 10°C and soak for 1/2 hour.

13. Repeat steps 4 - 12 for temperatures —30°C to 60°C.

14. Repeat steps 5 to 10 changing the supply voltage to 4.2 volts

w N

©oNOOA

Procedure 5 to 10 was repeated at room temperature (20°C) with the power supply voltage
setto 3.6, 3.7 and 4.2 volts

The maximum frequency error in the CDMA Cellular band measured was 0.0189 PPM.
The maximum frequency error in the CDMA PCS band measured was 0.0135 PPM.
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Dates of Test

May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Cellular Channel results: channels 1013, 384 and 777 @ 20°C maximum transmitted power

Traffic Cellular Frequency
Voltage |Temperature
Channel Frequency . Error PPM
(Volts) (Celsius)
Number (MHz) (Hz)
1013 824.70 3.6 20 12.00 0.0146
384 836.52 3.6 20 15.00 0.0179
777 848.31 3.6 20 11.00 0.0130
Traffic Cellular Voltage |Temperature Frequency
Channel Frequency . Error PPM
(Volts) (Celsius)
Number (MHz) (Hz2)
1013 824.70 3.7 20 8.00 0.0097
384 836.52 3.7 20 -15.00 -0.0179
777 848.31 3.7 20 -13.00 -0.0153
Traffic Cellular Voltage |Temperature Frequency
Channel Frequency . Error PPM
(Volts) (Celsius)
Number (MHz) (Hz)
1013 824.70 4.2 20 -12.00 -0.0146
384 836.52 4.2 20 -12.00 -0.0143
7 848.31 4.2 20 -15.00 -0.0177

This report shall NOT be reproduced except in full without the written consent of RIM Testing Services

- A division of Research in Motion Limited.

Copyright 2005-2011

Page 79 of 114




2=,

lesting
Services™

EMI Test Report for the BlackBerry® smartphone Model RDR61CW,RDS41CW

Appendix 3B

Test Report No.

RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Cellular Results: channel 1013 @ maximum transmitted power

C‘I;}r::]frl]cel Frequency Voltage Temper_ature FreEqu:((i?cy PPM
Number (MH2z) (Volts) (Celsius) (H2)
1013 824.70 3.6 -30 -10.00 -0.0121
1013 824.70 3.6 -20 11.00 0.0133
1013 824.70 3.6 -10 15.00 0.0182
1013 824.70 3.6 0 10.00 0.0121
1013 824.70 3.6 10 -7.00 -0.0085
1013 824.70 3.6 20 12.00 0.0146
1013 824.70 3.6 30 10.00 0.0121
1013 824.70 3.6 40 10.00 0.0121
1013 824.70 3.6 50 -7.00 -0.0085
1013 824.70 3.6 60 10.00 0.0121
CH::::;I Frequency Voltage Temper_ature Frelgrl:g?cy PPM
Number (MHz) (Volts) (Celsius) (H2)
1013 824.70 3.7 -30 -12.00 -0.0146
1013 824.70 3.7 -20 12.00 0.0146
1013 824.70 3.7 -10 -12.00 -0.0146
1013 824.70 3.7 0 -9.00 -0.0109
1013 824.70 3.7 10 -9.00 -0.0109
1013 824.70 3.7 20 8.00 0.0097
1013 824.70 3.7 30 12.00 0.0146
1013 824.70 3.7 40 -7.00 -0.0085
1013 824.70 3.7 50 -13.00 -0.0158
1013 824.70 3.7 60 -13.00 -0.0158
C-I;::r]:frl\((:al Frequency Voltage Temper_ature Fregrt:g:]cy PPM
Number (MH2z) (Volts) (Celsius) (H2)
1013 824.70 4.2 -30 -10.00 -0.0121
1013 824.70 4.2 -20 -11.00 -0.0133
1013 824.70 4.2 -10 11.00 0.0133
1013 824.70 4.2 0 11.00 0.0133
1013 824.70 4.2 10 -5.00 -0.0061
1013 824.70 4.2 20 -12.00 -0.0146
1013 824.70 4.2 30 9.00 0.0109
1013 824.70 4.2 40 -13.00 -0.0158
1013 824.70 4.2 50 -11.00 -0.0133
1013 824.70 4.2 60 10.00 0.0121
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Dates of Test

May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Cellular Results: channel 384 @ maximum transmitted power

C-I;:::\frl\((:al Frequency Voltage Temper_ature Fregrt:g:]cy PPM
Number (MHz) (Volts) (Celsius) (H2)
384 836.52 3.6 -30 -13.00 -0.0155
384 836.52 3.6 -20 -13.00 -0.0155
384 836.52 3.6 -10 -14.00 -0.0167
384 836.52 3.6 0 12.00 0.0120
384 836.52 3.6 10 -11.00 -0.0131
384 836.52 3.6 20 15.00 0.0179
384 836.52 3.6 30 11.00 0.0131
384 836.52 3.6 40 -11.00 -0.0131
384 836.52 3.6 50 11.00 0.0131
384 836.52 3.6 60 10.00 0.0120
C‘I;}r::]frl]cel Frequency Voltage Temper_ature FreEqu:s?cy PPM
Number (MH2z) (Volts) (Celsius) (H2)
384 836.52 3.7 -30 -13.00 -0.0155
384 836.52 3.7 -20 9.00 0.0108
384 836.52 3.7 -10 13.00 0.0155
384 836.52 3.7 0 -10.00 -0.0120
384 836.52 3.7 10 -8.00 -0.0096
384 836.52 3.7 20 -15.00 -0.0179
384 836.52 3.7 30 -11.00 -0.0131
384 836.52 3.7 40 11.00 0.0131
384 836.52 3.7 50 9.00 0.0108
384 836.52 3.7 60 -13.00 -0.0155
CE:::;ZI Frequency Voltage Temper_ature Frelgrl:g?cy PPM
Number (MHz) (Volts) (Celsius) (H2)
384 836.52 4.2 -30 12.00 0.0143
384 836.52 4.2 -20 -7.00 -0.0084
384 836.52 4.2 -10 -14.00 -0.0167
384 836.52 4.2 0 12.00 0.0143
384 836.52 4.2 10 11.00 0.0131
384 836.52 4.2 20 -12.00 -0.0143
384 836.52 4.2 30 12.00 0.0143
384 836.52 4.2 40 15.00 0.0179
384 836.52 4.2 50 9.00 0.0108
384 836.52 4.2 60 10.00 0.0120
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RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Cellular Results: channel 777 @ maximum transmitted power

C-I;:::\frl\((:al Frequency Voltage Temper_ature Fregrt:g:]cy PPM
Number (MHz) (Volts) (Celsius) (H2)
777 848.31 3.6 -30 -12.00 -0.0141
777 848.31 3.6 -20 11.00 0.0130
777 848.31 3.6 -10 12.00 0.0141
777 848.31 3.6 0 11.00 -0.0177
777 848.31 3.6 10 5.00 0.0059
777 848.31 3.6 20 11.00 0.0130
777 848.31 3.6 30 13.00 0.0153
777 848.31 3.6 40 15.00 0.0177
777 848.31 3.6 50 -11.00 -0.0130
777 848.31 3.6 60 -15.00 -0.0177
C‘I;}r::]frl]cel Frequency Voltage Temper_ature FreEqu:s?cy PPM
Number (MH2z) (Volts) (Celsius) (H2)
777 848.31 3.7 -30 -11.00 -0.0130
777 848.31 3.7 -20 10.00 0.0118
777 848.31 3.7 -10 11.00 0.0130
777 848.31 3.7 0 -7.00 -0.0083
777 848.31 3.7 10 6.00 0.0071
777 848.31 3.7 20 -13.00 -0.0153
777 848.31 3.7 30 13.00 0.0153
777 848.31 3.7 40 13.00 0.0153
777 848.31 3.7 50 7.00 0.0083
777 848.31 3.7 60 14.00 0.0165
CE:::;ZI Frequency Voltage Temper_ature Frelgrl:g?cy PPM
Number (MHz) (Volts) (Celsius) (H2)
777 848.31 4.2 -30 -11.00 -0.0130
777 848.31 4.2 -20 -11.00 -0.0130
777 848.31 4.2 -10 14.00 0.0165
777 848.31 4.2 0 11.00 0.0130
777 848.31 4.2 10 -9.00 -0.0106
777 848.31 4.2 20 -15.00 -0.0177
777 848.31 4.2 30 16.00 0.0189
777 848.31 4.2 40 -8.00 -0.0094
777 848.31 4.2 50 -7.00 -0.0083
777 848.31 4.2 60 -12.00 -0.0141
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RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

PCS Channel results: channels 25, 600, & 1175 @ 20°C maximum transmitted power

Traffic PCS Frequency
Channel |Frequency el Temper_ature Error PPM
(Volts) (Celsius)
Number (MH2z) (Hz2)
25 1851.20 3.6 20 8.00 0.0043
600 1880.00 3.6 20 -9.00 -0.0048
1175 1908.75 3.6 20 15.00 0.0079
CThr:;frllcel FrePSeSnc VelliEgE e peEiits Freéquﬁircy PPM
qUENCY | wolts) | (Celsius)
Number (MH2z) (Hz2)
25 1851.20 3.7 20 12.00 0.0065
600 1880.00 3.7 20 -12.00 -0.0064
1175 1908.75 3.7 20 15.00 0.0079
CThr:;frllcel FrePSeSnc VelliEgE e peEiits Freéquﬁircy PPM
qUENCY  wolts) | (Celsius)
Number (MH2z) (Hz2)
25 1851.20 4.2 20 -9.00 -0.0049
600 1880.00 4.2 20 14.00 0.0074
1175 1908.75 4.2 20 -12.00 -0.0063
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RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

PCS Results: channel 25 @ maximum transmitted power

UTEME Frequency | Voltage |Temperature AT UE

Channel (MHz) | (Volts) | (Celsius) Error PPM

Number (Hz)
25 1851.20 3.6 -30 -11.00 -0.0059
25 1851.20 3.6 -20 -15.00 -0.0081
25 1851.20 3.6 -10 -19.00 -0.0103
25 1851.20 3.6 0 -15.00 0.0065
25 1851.20 3.6 10 -8.00 -0.0043
25 1851.20 3.6 20 8.00 0.0043
25 1851.20 3.6 30 19.00 0.0103
25 1851.20 3.6 40 11.00 0.0059
25 1851.20 3.6 50 10.00 0.0054
25 1851.20 3.6 -30 -11.00 -0.0059

UIEE Frequency | Voltage |Temperature AL UEE

Channel (MH2) (Volts) (Celsius) Error PPM

Number (Hz2)
25 1851.20 3.7 -30 -10.00 -0.0054
25 1851.20 3.7 -20 -16.00 -0.0086
25 1851.20 3.7 -10 -14.00 -0.0076
25 1851.20 3.7 0 -19.00 -0.0103
25 1851.20 3.7 10 -19.00 -0.0103
25 1851.20 3.7 20 12.00 0.0065
25 1851.20 3.7 30 20.00 0.0108
25 1851.20 3.7 40 12.00 0.0065
25 1851.20 3.7 50 16.00 0.0086
25 1851.20 3.7 60 17.00 0.0092

UM Frequency | Voltage |Temperature Frequency

Channel (MHz) | (Volts) | (Celsius) Error PPM

Number (H2)
25 1851.20 4.2 -30 9.00 0.0049
25 1851.20 4.2 -20 -14.00 -0.0076
25 1851.20 4.2 -10 10.00 0.0054
25 1851.20 4.2 0 17.00 0.0092
25 1851.20 4.2 10 -12.00 -0.0065
25 1851.20 4.2 20 -9.00 -0.0049
25 1851.20 4.2 30 25.00 0.0135
25 1851.20 4.2 40 22.00 0.0119
25 1851.20 4.2 50 -9.00 -0.0049
25 1851.20 4.2 60 9.00 0.0049
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RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

PCS Results: channel 600 @ maximum transmitted power

Ve Frequency | Voltage |Temperature SEIETE
Channel (MHz) | (Volts) | (Celsius) Error PPM
Number (Hz)
600 1880.00 3.6 -30 12.00 0.0064
600 1880.00 3.6 -20 13.00 0.0069
600 1880.00 3.6 -10 17.00 0.0090
600 1880.00 3.6 0 17.00 0.0043
600 1880.00 3.6 10 13.00 0.0069
600 1880.00 3.6 20 -9.00 -0.0048
600 1880.00 3.6 30 -12.00 -0.0064
600 1880.00 3.6 40 15.00 0.0080
600 1880.00 3.6 50 -8.00 -0.0043
600 1880.00 3.6 60 8.00 0.0043
UIEE Frequency | Voltage |Temperature ATEETE)
Channel (MH2) (Volts) (Celsius) Error PPM
Number (Hz)
600 1880.00 3.7 -30 12.00 0.0064
600 1880.00 3.7 -20 13.00 0.0069
600 1880.00 3.7 -10 15.00 0.0080
600 1880.00 3.7 0 11.00 0.0059
600 1880.00 3.7 10 -11.00 -0.0059
600 1880.00 3.7 20 -12.00 -0.0064
600 1880.00 3.7 30 -14.00 -0.0074
600 1880.00 3.7 40 -12.00 -0.0064
600 1880.00 3.7 50 12.00 0.0064
600 1880.00 3.7 60 -6.00 -0.0032
UIEE Frequency | Voltage |Temperature AL UEE
Channel (MH2) (Volts) (Celsius) Error PPM
Number (Hz2)
600 1880.00 4.2 -30 12.00 0.0064
600 1880.00 4.2 -20 9.00 0.0048
600 1880.00 4.2 -10 9.00 0.0048
600 1880.00 4.2 0 19.00 0.0101
600 1880.00 4.2 10 10.00 0.0053
600 1880.00 4.2 20 14.00 0.0074
600 1880.00 4.2 30 -8.00 -0.0043
600 1880.00 4.2 40 -13.00 -0.0069
600 1880.00 4.2 50 10.00 0.0053
600 1880.00 4.2 60 -9.00 -0.0048
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Appendix 3B

Test Report No.

RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

PCS Results: channel 1175 @ maximum transmitted power

UTEME Frequency | Voltage |Temperature AT UE

Channel (MHz) | (Volts) | (Celsius) Error PPM

Number (Hz)
1175 1908.75 3.6 -30 18.00 0.0094
1175 1908.75 3.6 -20 16.00 0.0084
1175 1908.75 3.6 -10 18.00 0.0094
1175 1908.75 3.6 0 16.00 -0.0047
1175 1908.75 3.6 10 16.00 0.0084
1175 1908.75 3.6 20 15.00 0.0079
1175 1908.75 3.6 30 -14.00 -0.0073
1175 1908.75 3.6 40 -15.00 -0.0079
1175 1908.75 3.6 50 -16.00 -0.0084
1175 1908.75 3.6 60 -9.00 -0.0047

e Frequency | Voltage |Temperature ACIERE

Channel (MH2) (Volts) (Celsius) Error PPM

Number (H2)
1175 1908.75 3.7 -30 11.00 0.0058
1175 1908.75 3.7 -20 15.00 0.0079
1175 1908.75 3.7 -10 16.00 0.0084
1175 1908.75 3.7 0 15.00 0.0079
1175 1908.75 3.7 10 17.00 0.0089
1175 1908.75 3.7 20 15.00 0.0079
1175 1908.75 3.7 30 -18.00 -0.0094
1175 1908.75 3.7 40 -17.00 -0.0089
1175 1908.75 3.7 50 -12.00 -0.0063
1175 1908.75 3.7 60 -20.00 -0.0105

UM Frequency | Voltage |Temperature Frequency

Channel (MHz) | (Volts) | (Celsius) Error PPM

Number (H2)
1175 1908.75 4.2 -30 12.00 0.0063
1175 1908.75 4.2 -20 19.00 0.0100
1175 1908.75 4.2 -10 13.00 0.0068
1175 1908.75 4.2 0 19.00 0.0100
1175 1908.75 4.2 10 12.00 0.0063
1175 1908.75 4.2 20 -12.00 -0.0063
1175 1908.75 4.2 30 -13.00 -0.0068
1175 1908.75 4.2 40 -14.00 -0.0073
1175 1908.75 4.2 50 -12.00 -0.0063
1175 1908.75 4.2 60 -13.00 -0.0068

This report shall NOT be reproduced except in full without the written consent of RIM Testing Services

- A division of Research in Motion Limited.

Copyright 2005-2011

Page 86 of 114




APPENDIX 3C — CDMA BC10 FREQUENCY STABILITY TEST DATA

This report shall NOT be reproduced except in full without the written consent of RIM Testing Services
- A division of Research in Motion Limited.
Copyright 2005-2011 Page 87 of 114



p_g.f" 'i lesting EMI Test Report for the BlackBerry® smartphone Model RDR61CW,RDS41CW
==

Z Services™ Appendix 3C
Test Report No. Dates of Test FCC 1D: LBARDR60CW, LBARDS40CW
RTS-2604-1106-131A May 25, June 2 to June 28, 2011 1C: 2503A-RDR60CW, 2503A-RDS40CW

CDMA Frequency Stability Test Data

Frequency Stability

PC (RIM Test Software) - < GPIB
GPIB

A 4

\ 4 i——n\\ -30° to +60° Celsius Environmental Chanpber
f —
RS 232 Serial BlaCkBﬁrry@)
R&S . Interface to EUT smartphone
CMU 200
0.9 metre Coax Cable (8960 to EUT_ANT port)

cooo 3.6,3.7 & 4.2 Volt

GPIB

HP 6632B DC Power Supply

Temperature Probe

CFR 47 Chapter 1 - Federal Communications Commission Rules

Part 2 Required Measurements

2.1055 Frequency Stability - Procedures

(a,b) Frequency Stability - Temperature Variation
(d) Frequency Stability - Voltage Variation

22.917/24.235 Frequency Stability.
The frequency stability shall be sufficient to ensure that the fundamental emission
stays within the authorized frequency block.
The RDS41CW BlackBerry® smartphone, (referred as EUT herein and after) transmitted
frequencies are less than 0.1 ppm of the received frequency from the Agilent 8960 CDMA
Base Station Simulator
The EUT meets the requirements as stated in CFR 47 chapter 1, Section 24.235, RSS-133,
CFR 47 chapter 1, Section 22.917 and RSS-132 Frequency Stability.
Frequency Stability measurement devices were configured as presented in the block
diagram recording frequency, power, data, temperatures, and stepped voltages controlled
via a GPIB interface linked to the Environmental chamber, a DC power supply, and the
Communications Test Set. A 0.9-metre coax cable was calibrated to characterize the
insertion loss for the transmitted frequencies between the RF input/output of the baste
station simulator and the EUT antenna port; located inside the environmental chamber.

Calibration for the Cable Loss was performed in the RF Laboratory using the Giga-tronics
power metre and Agilent Signal Generator.
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The cable assembly from the RF input to the RF output was measured at the following
Frequencies:
Celluls Cable loss
Frequency (dB)
(MH2z)
817.90 1.00
820.50 1.00
823.10 1.00

Procedure:

The EUT was placed in the Temperature chamber and connected to the Agilent 8960
outside as shown in the figure above. Dry air was pumped inside the temperature
chamber to maintain a backpressure during the test. The EUT was kept in the off
condition at all times except when the measurements were to be made.

The chamber was switched on and the temperature was set to -30°C.

After the chamber stabilized at -30 °C there was a soak period of one hour to alleviate
moisture in the chamber, the EUT voltage was enabled.

The system software recorded the frequency, power, and associated measurements.

A Computer system controlled the automated software. This application was given the
command of activating all machines intrinsic to the temperature and voltage tests
controlling the base station simulator via the GPIB Bus. The Environmental Chamber
was instructed through an RS-232 serial line. The EUT dialogue was passed through a
serial connection.

The EUT repetitively transmitted 100 bursts for each set of programmed parameters
recording temperature, voltage settings, and systematically selected frequencies. The
power supply was cycled from minimum voltage 3.6 volts, to 3.7 volts nominal voltage to
4.2 volts maximum voltage. The frequency error was measured at a maximum output
power and recorded by the automated system test software.

The EUT output power and frequency was measured at 3.6 volts, 3.7 volts and 4.2 volts.
The transmit frequency was varied in 3 steps consisting of 824.70, 836.52, and 848.31
MHz for the cellular band and 1851.20, 1880.00 and 1908.75 MHz for the PCS band.
This frequency was recorded in MHz and deviation from nominal, in Parts per Million.
After the initial one-hour soak at the beginning of the tests, a period of thirty minutes soak
was initialized between each ascending temperature step, before proceeding to the next
measurement test cycle.

PROCEDURE:
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The

test system software for commencing the Frequency Stability Tests carried through

the following cycle.

24,

25.
26.
27.
28.

. Switch on the HP 6632B power supply; CMU 200 Communications test Set, and

Environmental Chamber.

. Start test program
. Set the Temperature to —30°C and maintain a period of one- hour soak time, with the

EUT supply voltage disabled.

Set power supply voltage to 3.6 volts.

Set up CMU 200 Radio Communication Tester.

Command the CMU 200 to switch to the low channel.

Enable the voltage to the EUT, and connect a link to the CMU 200 test set.
EUT is commanded to Transmit 100 Bursts.

. Software logs the following data from the CMU 200, power supply and temperature

chamber: Traffic Channel Number, Traffic Channel Frequency, Power Level,
Chamber Temperature, Supply Voltage, Power and Frequency Error.

The CMU 200 commands the EUT to change frequency to the middle channel and
high channel and repeats steps 7 to 9.

Repeat steps 5 to 10 changing the supply voltage to 3.7 Volts

Increase temperature by 10°C and soak for 1/2 hour.

Repeat steps 4 - 12 for temperatures —30°C to 60°C.

Repeat steps 5 to 10 changing the supply voltage to 4.2 volts

Procedure 5 to 10 was repeated at room temperature (20°C) with the power supply voltage
setto 3.6, 3.7 and 4.2 volts

The maximum frequency error in the CDMA Cellular band measured was -0.0293 PPM.
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Appendix 3C

Test Report No.
RTS-2604-1106-131A

Dates of Test

FCC ID: L6ARDR60CW, L6ARDS40CW

May 25, June 2 to June 28, 2011 1C: 2503A-RDR60CW, 2503A-RDS40CW

Cellular Channel results: channels 476, 580 and 684 @ 20°C maximum transmitted power

Traffic Cellular Voltage Temperature Frequency
Channel Frequency (Voltg) (Cglsius) Error PPM
Number (MHz) (Hz)
476 817.900 3.6 20 -14 -0.0171
580 820.500 3.6 20 -9 -0.0110
684 823.100 3.6 20 -7 -0.0085
Traffic Cellular Frequency
Channel Frequency \é\?gﬁgf Te(ggliriitsu)re Error PPM
Number (MHz) (Hz)
476 817.900 3.7 20 -11 -0.0134
580 820.500 3.7 20 10 0.0122
684 823.100 3.7 20 -9 0.0121
Traffic Cellular Frequency
Channel Frequency \é\%tﬁg)e Te(rgglesrizatsu)re Error PPM
Number (MHz) (Hz)
476 817.900 4.2 20 -11 -0.0134
580 820.500 4.2 20 10 0.0122
684 823.100 4.2 20 -9 0.0121
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Test Report No.
RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Cellular Results: channel 476 @ maximum transmitted power

Ghannel | Froduency | Vollge | Temperatute| Freauenoy €0t | poy

Number
476 817.900 3.6 -30 -10 -0.0122
476 817.900 3.6 -20 -16 -0.0196
476 817.900 3.6 -10 -21 -0.0257
476 817.900 3.6 0 -24 -0.0293
476 817.900 3.6 10 -17 -0.0208
476 817.900 3.6 20 -14 -0.0171
476 817.900 3.6 30 12 0.0147
476 817.900 3.6 40 18 0.0196
476 817.900 3.6 50 16 0.0196
476 817.900 3.6 60 29 0.0355

ITETHE Frequency | Voltage [Temperature| Frequency Error

Cirie (MHz) | (Volts) | (Celsius) (H2) PPM

Number
476 817.900 3.7 -30 -13 -0.0159
476 817.900 3.7 -20 -15 -0.0183
476 817.900 3.7 -10 -18 -0.0220
476 817.900 3.7 0 -16 -0.0196
476 817.900 3.7 10 -19 -0.0232
476 817.900 3.7 20 -11 -0.0134
476 817.900 3.7 30 15 0.0245
476 817.900 3.7 40 20 0.0232
476 817.900 3.7 50 19 0.0232
476 817.900 3.7 60 15 0.0183

UIrEliE Frequency | Voltage [Temperature| Frequency Error

i (MHz) | (Volts) | (Celsius) (H2) e

Number
476 817.900 4.2 -30 -10 -0.0122
476 817.900 4.2 -20 -19 -0.0232
476 817.900 4.2 -10 -18 -0.0220
476 817.900 4.2 0 -14 -0.0171
476 817.900 4.2 10 -19 -0.0232
476 817.900 4.2 20 -11 -0.0134
476 817.900 4.2 30 16 0.0196
476 817.900 4.2 40 21 0.0245
476 817.900 4.2 50 20 0.0245
476 817.900 4.2 60 22 0.0269
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Test Report No.

RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Cellular Results: channel 580 @ maximum transmitted power

Ghannel | Feguency | oltage | Temperatue| Frequency €101 | poy

Number
580 820.500 3.6 -30 -11 -0.0134
580 820.500 3.6 -20 -17 -0.0207
580 820.500 3.6 -10 -21 -0.0256
580 820.500 3.6 0 -15 -0.0183
580 820.500 3.6 10 -16 -0.0195
580 820.500 3.6 20 -9 -0.0110
580 820.500 3.6 30 12 0.0146
580 820.500 3.6 40 17 0.0183
580 820.500 3.6 50 15 0.0183
580 820.500 3.6 60 15 0.0183

ITHEe Frequency | Voltage [Temperature| Frequency Error

Sl (MHz) | (Volts) | (Celsius) (H2) PPM

Number
580 820.500 3.7 -30 -10 -0.0122
580 820.500 3.7 -20 -16 -0.0195
580 820.500 3.7 -10 -17 -0.0207
580 820.500 3.7 0 -14 -0.0171
580 820.500 3.7 10 -11 -0.0134
580 820.500 3.7 20 10 0.0122
580 820.500 3.7 30 -11 0.0122
580 820.500 3.7 40 12 0.0171
580 820.500 3.7 50 14 0.0171
580 820.500 3.7 60 15 0.0183

UEiife Frequency | Voltage |Temperature| Frequency Error

Channel (MHz) | (Volts) | (Celsius) (Hz) PPM

Number
580 820.500 4.2 -30 -13 -0.0158
580 820.500 4.2 -20 -16 -0.0195
580 820.500 4.2 -10 -19 -0.0232
580 820.500 4.2 0 -15 -0.0183
580 820.500 4.2 10 -17 -0.0207
580 820.500 4.2 20 10 0.0122
580 820.500 4.2 30 I 0.0085
580 820.500 4.2 40 12 0.0219
580 820.500 4.2 50 18 0.0219
580 820.500 4.2 60 15 0.0183
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Test Report No.

RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Cellular Results: channel 684 @ maximum transmitted power

Ghannel | Feguency | oltage | Temperatue| Frequency €101 | poy

Number
684 823.100 3.6 -30 -14 -0.0170
684 823.100 3.6 -20 -19 -0.0231
684 823.100 3.6 -10 -16 -0.0194
684 823.100 3.6 0 -14 -0.0170
684 823.100 3.6 10 -13 -0.0158
684 823.100 3.6 20 -7 -0.0085
684 823.100 3.6 30 10 0.0121
684 823.100 3.6 40 19 0.0231
684 823.100 3.6 50 20 0.0243
684 823.100 3.6 60 14 0.0170

ITHEe Frequency | Voltage [Temperature| Frequency Error

Clnenmel (MHz) | (Volts) | (Celsius) (H2) PPM

Number
684 823.100 3.7 -30 -15 -0.0182
684 823.100 3.7 -20 -19 -0.0231
684 823.100 3.7 -10 -16 -0.0194
684 823.100 3.7 0 -16 -0.0194
684 823.100 3.7 10 -13 -0.0158
684 823.100 3.7 20 -9 -0.0158
684 823.100 3.7 30 15 0.0182
684 823.100 3.7 40 10 0.0121
684 823.100 3.7 50 14 0.0170
684 823.100 3.7 60 14 0.0170

UEiife Frequency | Voltage |Temperature| Frequency Error

Channel (MHz) | (Volts) | (Celsius) (H2) PPM

Number
684 823.100 4.2 -30 -15 -0.0182
684 823.100 4.2 -20 -17 -0.0207
684 823.100 4.2 -10 -16 -0.0194
684 823.100 4.2 0 -14 -0.0170
684 823.100 4.2 10 -14 -0.0170
684 823.100 4.2 20 -9 -0.0170
684 823.100 4.2 30 7 0.0085
684 823.100 4.2 40 18 0.0219
684 823.100 4.2 50 15 0.0182
684 823.100 4.2 60 14 0.0170

This report shall NOT be reproduced except in full without the written consent of RIM Testing Services
- A division of Research in Motion Limited.
Copyright 2005-2011

Page 94 of 114




APPENDIX 4A — GSM RADIATED EMISSIONS TEST DATA

This report shall NOT be reproduced except in full without the written consent of RIM Testing Services
- A division of Research in Motion Limited.
Copyright 2005-2011 Page 95 of 114



pgﬁ» 'Iést,fhg EMI Test Report for the BlackBerry® smartphone Model RDR61CW,RDS41CW
L 117 Services™ Appendix 4A

Test Report No. Dates of Test FCC ID: LBARDR60CW, L6ARDS40CW
RTS-2604-1106-131A May 25, June 2 to June 28, 2011 I1C: 2503A-RDR60CW, 2503A-RDS40CW

Radiated Power Test Data Results

Date of test: June 2, 2011

The following measurements were performed by Quan (Jerry) Ma.

The environmental tests conditions were: Temperature: 23.4°C
Relative Humidity: 34.1 %

The BlackBerry® smartphone was in standalone, horizontal down position.
Test distance was 3.0 metres.

GSM850 Band Call Mode

EUT Substitution Method
Rx Antenna | Spectrum Analyzer Tracking Generator
. Max . |Corrected Reading
i Frequency Reading |y | POt | Readng | reiaiive to Dipole) Diff. To
ype | Ch Band | Type |Pol. Limit [Limit (dB)
(MHz) (dBuV) (dBuY) Tx-Rx | (dBm) | (dBm) (W) (dBm)
FO | 128 |824.20| 850 | Dipole | V | 7976 V-V | 13.83
: 87.62 32.11 | 1.63 |38.50| -6.39
FO | 128|824.20| 850 | Dipole | H | g87.62 H-H | 12.29
FO | 190|836.60| 850 | Dipole | V | 76.24 V-V | 14.00
- 86.63 31.98 | 1.58 |38.50| -6.52
FO | 190|836.60| 850 | Dipole | H | 86.63 H-H | 12.86
FO | 251|848.80| 850 | Dipole | V | 74.25 V-V | 13.25
- 84.85 31.27 | 1.34 |38.50| -7.23
FO | 251 |848.80| 850 | Dipole | H | 84.85 H-H | 11.16
GSM850 Band EDGE Mode
EUT Substitution Method
Rx Antenna | Spectrum Analyzer Tracking Generator
. Max . |Corrected Reading
; Frequency Reading VH) Pol. | Reading (relative to Dipole) Diff. To
ype | Ch Band | Type |Pol. Limit [Limit (dB)
(MHz) (dBuv) (dBuY) Tx-Rx | (dBm) | (dBm) (W) (dBm)
FO | 128 |824.20| 850 | Dipole | V | 7773 V-V | 12.14
: 85.95 30.42 | 1.10 |38.50| -8.08
FO | 128 |824.20| 850 | Dipole | H | g5095 H-H | 10.58
FO | 190|836.60| 850 | Dipole | V | 77.97 V-V | 12.44
- 85.08 30.42 | 1.10 |38.50| -8.08
FO | 190|836.60| 850 | Dipole | H | 8508 H-H | 11.28
FO | 251|848.80| 850 | Dipole | V | 72.46 V-V | 11.93
- 83.54 29.95 | 0.99 (38.50| -8.55
FO |251848.80| 850 | Dipole | H | 8354 H-H | 9.86
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TS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: L6ARDR60CW, LEARDS40CW

1C: 2503A-RDR60CW, 2503A-RDS40CW

Radiated Power Test Data Results cont’'d

Date of test: June 02, 2011
The following measurements were performed by Adam Rusinek.
The environmental tests conditions were:

Temperature:
Relative Humidity: 41.4%

25°C

The BlackBerry® smartphone was in standalone, USB up position.
Test distance is 3.0 metres.

PCS1900 Band Call Mode

Substitution Method
Receive .
EUT Antenna Spectrum Analyzer Tracking Generator
. , Corrected Reading | . . |Diffto
Frequency Reading | Max (V,H) | Pol. | Reading (relative to Isotropic Limit Limit
Type | Ch Band | Type [Pol. Radiator)
Tx-Rx
(MHz) (dBuV) dBuv (dBm) (@Bm) w) (dBm) (dB)
FO | 512 | 1850.20 [{1900| Horn | V| 90.12 90.12 | V-V | -3.92
30.92 | 1.34 |33.00({2.08
FO | 512 | 1850.20 {1900| Horn | H | 85.13 H-H | -3.89
FO | 661 | 1880.00 |1900| Horn | V 90.6 V-V | -3.08
90.6 32.35 | 1.72 |33.00/0.65
FO | 661 | 1880.00 [1900| Horn | H | 88.57 H-H | -2.55
FO | 810 | 1909.80 [1900| Horn | V | 90.66 V-V | -2.04
90.66 31.91 | 1.55 |33.00|1.09
FO | 810 | 1909.80 [1900| Horn | H | 88.87 H-H | -2.07
PCS1900 Band EDGE Mode
Substitution Method
Receive .
EUT Antenna Spectrum Analyzer Tracking Generator
Corrected Reading )
. | (relative to Isotropic | | Diffto
Frequency Reading | Max (V,H) | pgl. | Reading Radiator) Limit | Limit
Type | Ch (MHz) Band | Type |Pol.| (dBuV) dBuV | Tx-Rx | (dBm) | (dBm) (W) | (dBm) | (dB)
FO | 512 | 1850.20 {1900| Horn | V | 88.83 V-V -5.21
88.83 30.17 | 1.04 |33.00| 2.83
FO | 512 | 1850.20 |{1900| Horn | H| 83.47 H-H -4.64
FO | 661 | 1880.00 {1900| Horn | V | 89.02 V-V ;
89.02 466 3154 | 1.43 |33.00| 1.46
FO | 661 | 1880.00 {1900| Horn | H | 86.88 H-H -3.36
FO | 810 | 1909.80 {1900| Horn | V| 89.31 V-V -3.39
89.31 30.84 | 1.21 |33.00
FO | 810 | 1909.80 {1900| Horn | H| 86.98 H-H 311 2.16
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Test Report No.
RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: L6ARDR60CW, LEARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Radiated Emissions Test Data Results cont'd

GSM850 Call Mode

Date of Test: June 2, 2011
The following measurements were performed by Quan (Jerry) Ma

The environmental test conditions were:

Temperature: 25.3°C

Relative Humidity: 33.2%

Test Distance was 3.0 metres with a height of 1.0 metres, and a frequency range of 30 MHz

to 1000 MHz.

The BlackBerry® smartphone was in standalone, vertical position.

The measurements were performed in GSM850 Call Tx mode, channels 128, 190, 251.

All emissions had a test margin greater than 25.0 dB.

Date of Test: June 7, 2011
The following measurements were performed by Adam Rusinek.

The environmental test conditions were:

Temperature: 25.4°C

Relative Humidity: 43.6 %

Test Distance was 3.0 metres with a height of 1metre, and a frequency range of 1 GHz to 9

GHz.

The BlackBerry® smartphone was in standalone, vertical position.

The measurements were performed in GSM850 Call Tx mode, channels 128, 190, 251.

All other emissions had a test margin greater than 25.0 dB
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Test Report No.
RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: L6ARDR60CW, LEARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Radiated Emissions Test Data Results cont'd

GSM850 EDGE Mode

Date of Test: June 2, 2011

The environmental test conditions were:

Temperature: 24.3 °C

Relative Humidity: 14.3 %

Test Distance was 3.0 metres with a height of 1.0 metres, and a frequency range of 30 MHz

to 1000 MHz.

The BlackBerry® smartphone was in standalone, vertical position.

The measurements were performed in GSM850 EDGE Tx mode, channels 128, 190, 251.

All emissions had a test margin greater than 25.0 dB.

Date of Test: June 7, 2011

The environmental test conditions were:

Temperature: 25.4°C

Relative Humidity: 43.6 %

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 1 GHz

to 9 GHz.

The BlackBerry® smartphone was in standalone, vertical position.

The measurements were performed in GSM850 EDGE Tx mode, channels 128, 190, 251.

All other emissions had a test margin greater than 25.0 dB
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Appendix 4A

Test Report No.
RTS-2604-1106-131A

Dates of Test

May 25, June 2 to June 28, 2011

FCC 1D: L6ARDR60CW, LEARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Radiated Emissions Test Data Results cont'd

PCS1900 Call Mode

Date of Test: June 13, 2011

The following measurements were performed by Quan (Jerry) Ma.

The environmental test conditions were:

- 1000 MHz.

Temperature: 25.4°C

Relative Humidity: 33.2 %
Test Distance was 3.0 metres with a height of 1-4 meters, and a frequency range of 30MHz

The BlackBerry® smartphone was in standalone, USB down position.

The measurements were performed in PCS1900 Call Tx mode, channels 512, 661, 810.

All emissions had a test margin greater than 25.0 dB.

Date of Test: June 8, 2011

The following measurements were performed by Adam Rusinek.

The environmental test conditions were:

to 20 GHz.

Temperature: 25.4°C

Relative Humidity: 43.6 %
Test Distance was 3.0 metres with a height of 1.0 metres, and a frequency range of 1 GHz

The BlackBerry® smartphone was in standalone, horizontal position.

The measurements were performed in PCS1900 Call Tx, channels 512, 661, 810.

All emissions had a test margin greater than 25.0 dB.
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Appendix 4A

Test Report No. Dates of Test
RTS-2604-1106-131A May 25, June 2 to June 28, 2011

FCC 1D: L6ARDR60CW, LEARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Radiated Emissions Test Data Results cont'd

PCS1900 EDGE Mode

Date of Test: June 13, 2011

The environmental test conditions were: Temperature: 25.4 °C
Relative Humidity: 33.2 %

Test Distance was 3.0 metres with a height of 1metre, and a frequency range of 30MHz -

1000 MHz.

The BlackBerry® smartphone was in standalone, horizontal position.

The measurements were performed in PCS1900 Edge Tx mode, channels 512, 661, 810.

All emissions had a test margin greater than 25.0 dB.

Date of Test: June 13, 2011

The environmental test conditions were: Temperature:  25.8 °C
Relative Humidity: 37.5 %
Test Distance was 3.0 metres with a height of 1.0 metres, and a frequency range of 1 GHz

to 20 GHz.

The BlackBerry® smartphone was in standalone, Horizontal position.

The measurements were performed in PCS1900 Edge Tx mode, channels 512, 661, 810.

All emissions had a test margin greater than 25.0 dB.
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Appendix 4B

Test Report No.

RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Radiated Power Test Data Results

The following test configurations were measured for model RDR61CW:

Date of Test:; June 2, 2011

The following measurements were performed by Quan (Jerry) Ma

The environmental tests conditions were:

Temperature: 25.4°C

Relative Humidity: 31.2%

The BlackBerry® smartphone - was in standalone, USB up position.
Test distance is 3.0 metres

Cellular Loopback Service Mode

Substitution Method
EUT Rx Antenna | Spectrum Analyzer Tracking Generator
. Max . |Corrected Reading .
Frequency Reading (V.H) Pol. | Reading (relative to Dipole) | Limit lef.To
Type | Ch Band | Type |Pol (dBm) Limit
(MHz) (dBuv) (dBuY) Tx-Rx | (dBm) | (dBm) | (W) (dB)
FO |1013|824.70| Cell | Dipole | V | 73.75 V-V 9.90
82.71 25.04 | 0.32 | 39.0| -14.0
FO |1013|824.70| Cell | Dipole | H | 82.71 H-H 7.90
FO | 384 |836.52| Cell | Dipole | V | 74.06 V-V | 9.70
81.7 24741 0.30 | 39.0 | -14.3
FO | 384 |836.52| Cell | Dipole | H 81.7 H-H 8.00
FO | 777 |848.32| Cell | Dipole | V | 70.67 V-V | 8.90
81.03 2393 | 0.25 | 39.0| -15.1
FO | 777|848.32| Cell | Dipole | H | 81.03 H-H 6.80
Cellular EVDO Mode
Substitution Method
EUT Rx Antenna | Spectrum Analyzer Tracking Generator
. Max . |Corrected Reading
Frequency Reading |y | Pol. | Reading | oiative to Dipole) | Limit | Diff. To
Type | Ch Band | Type |Pol (dBm) [Limit (dB)
(MHz) (dBuv) (dBuV) Tx-Rx | (dBm) | (dBm) (W)
FO [1013|824.70| Cell | Dipole | V | 74.78 V-V | 10.79
83.06 2593 | 0.39 [ 39.0| -131
FO [1013|824.70| Cell | Dipole | H | 83.06 H-H 8.78
FO | 384 |836.52| Cell | Dipole | V | 74.76 V-V | 11.14
: 82.61 26.18 | 0.42 | 39.0 | -12.8
FO |384|836.52| Cell | Dipole | H | 82.61 H-H | 9.47
FO | 777 |848.32| Cell | Dipole | V | 70.85 V-V 9.36
81.34 24.39 | 0.28 | 39.0 | -14.6
FO |777|848.32| Cell | Dipole | H | 81.34 H-H | 7.20

This report shall NOT be reproduced except in full without the written consent of RIM Testing Services
- A division of Research in Motion Limited.
Copyright 2005-2011

Page 103 of 114




B d Testin
,-p;:.-i:’?’i Servfcgs

EMI Test Report for the BlackBerry® smartphone Model RDR61CW,RDS41CW

Appendix 4B

Test Report No.

RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Radiated Power Test Data Results cont'd

Date of Test: June 2, 2011

The following measurements were performed by Quan (Jerry) Ma.

The environmental tests conditions were: Temperature: 24°C
Relative Humidity: 30%

The BlackBerry® smartphone - was in standalone, USB down position.

Test distance is 3.0 metres

PCS Loopback Service Mode

Substitution Method
Receive .
EUT Antenna Spectrum Analyzer Tracking Generator
Frequency Reading |Max (V,H)| Pol. |Reading Limit ?.Tnf?
Type| Ch Band | Type |Pol. d
(MH2) @Buw) | (@Buv) | TxRx| (@Bm) | @B | (W) | gpm) (@B)
FO | 25 |1851.25|PCS| Horn | V| 84.83 vV |-12.17
87.15 26.08 | 0.41 |33.00| -6.9
FO | 25 |1851.25|PCS|Horn |H| 87.15 HH |-10.30
. 79.00 VV | -10.47
FO | 600 | 1880.00|PCS| Horn | V 88.25 27.19 | 0.52 |33.00| -5.8
FO | 600 |1880.00 |[PCS|Horn |H | 88.25 HH | -9.09
FO |1175/1908.75 |PCS| Horn | V| 76.84 VvV |-13.18
85.19 24.45 | 0.28 |33.00| -8.6
FO [1175|1908.75|PCS| Horn |H| 85.19 HH |-11.87
PCS EVDO Mode
Substitution Method
Receive .
EUT Antenna Spectrum Analyzer Tracking Generator
Frequency Reading |Max (V,H)| Pol. |Reading Limit ?.Tnf?
Type| Ch Band | Type |Pol. B W
(MH2) @Buwv) | @Buv) [Tx-Rx| (dgm) | @™ | W) | gpm) B)
FO | 25 |1851.25|PCS| Horn | V| 85.07 VvV |-11.81
87.5 26.45 | 0.44 |33.00| -6.6
FO | 25 |1851.25|PCS|Horn |H | 87.50 HH | -9.93
. 78.09 VV |-10.28
FO 1600 /1880.00) PCS| Horn | V 88.39 27.39 | 0.55 |33.00| -5.6
FO | 600 |1880.00 |[PCS| Horn |H | 88.39 HH | -8.89
FO |1175/1908.75|PCS| Horn | V| 76.85 VvV |-13.35
85.07 24.32 | 0.27 |33.00| -8.7
FO |1175/1908.75 |PCS| Horn | H| 85.07 HH | -12.00
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Test Report No. Dates of Test FCC 1D: LBARDR60CW, LBARDS40CW
RTS-2604-1106-131A May 25, June 2 to June 28, 2011 I1C: 2503A-RDR60CW, 2503A-RDS40CW

Radiated Emissions Test Data Results cont'd

Cellular Loopback Service Mode

Date of Test: June 2, 2011

The following measurements were performed by Quan (Jerry) Ma

The environmental test conditions were: Temperature: 25.4 °C
Relative Humidity: 31.2 %

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 30 MHz
to 1000 MHz.

The BlackBerry® smartphone was in standalone, horizontal down position.

The following measurements were performed in CDMA Cellular Loopback Tx mode on
channels 1013, 384 and 777.

All emissions had a test margin greater than 25.0 dB.

Date of Test:; June 3, 2011

The following measurements were performed by Adam Rusinek

The environmental test conditions were: Temperature: 24.6°C
Relative Humidity: 39.2 %

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 1GHz-9
GHz.

The BlackBerry® smartphone was in standalone, horizontal down position.

The following measurements were performed in CDMA Cellular Loopback Tx mode on
channels 1013, 384 and 777.

All emissions had a test margin greater than 25.0 dB.
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Appendix 4B

Test Report No.
RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Radiated Emissions Test Data Results cont'd

Cellular 1XEVDO Mode

Date of Test: June 2, 2011

The environmental test conditions were:

Temperature: 25.4°C

Relative Humidity: 31.2 %

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 30 MHz

to 1000 MHz.

The BlackBerry® smartphone was in standalone, horizontal down position.

The following measurements were performed in CDMA Cellular EVDO Tx mode on
channels 1013, 384 and 777.

All emissions had a test margin greater than 25.0 dB.

Date of Test: June 6, 2011

The environmental test conditions were: Temperature: 24.9°C
Relative Humidity: 42.8 %

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 1GHz-9

GHz.

The BlackBerry® smartphone was in standalone, horizontal down position.

The following measurements were performed in CDMA Cellular EVDO Tx mode on
channels 1013, 384 and 777.

All emissions had a test margin greater than 25.0 dB.
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Test Report No. Dates of Test FCC 1D: LBARDR60CW, LBARDS40CW
RTS-2604-1106-131A May 25, June 2 to June 28, 2011 I1C: 2503A-RDR60CW, 2503A-RDS40CW

Radiated Emissions Test Data Results cont'd

PCS Loopback Service Mode

Date of Test: June 2, 2011

The following measurements were performed by Quan (Jerry) Ma

The environmental test conditions were: Temperature: 23.4 °C
Relative Humidity: 28.2 %

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 30 MHz
to 1000 MHz.

The BlackBerry® smartphone was in standalone, horizontal down position.

The following measurements were performed in PCS Tx mode on channels 25, 600 and
1175.

All emissions had a test margin greater than 25.0 dB.

Date of Test: June 6, 2011

The following measurements were performed by Adam Rusinek

The environmental test conditions were: Temperature: 24.6°C
Relative Humidity: 42.6 %

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 1GHz-
20GHz.

The BlackBerry® smartphone was in standalone, horizontal position.

The following measurements were performed in PCS Tx mode on channels 25, 600 and
1175.

All emissions had a test margin greater than 25.0 dB.
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Radiated Emissions Test Data Results cont'd

PCS 1xEVDO Mode

Date of Test: June 2, 2011

The environmental test conditions were: Temperature:  23.4°C
Relative Humidity: 28.2 %

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 30 MHz
to 1000 MHz.

The BlackBerry® smartphone was in standalone, horizontal down position.

The following measurements were performed in PCS Tx mode on channels 25, 600 and
1175.

All emissions had a test margin greater than 25.0 dB.

Date of Test: June 16, 2011

The environmental test conditions were: Temperature: 25 °C
Relative Humidity: 42.6%

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 1-
20GHz.

The BlackBerry® smartphone was in standalone, horizontal position.

The following measurements were performed in PCS Tx mode on channels 25, 600 and
1175.

All emissions had a test margin greater than 25.0 dB.
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Radiated Power Test Data Results

The following test configurations were measured for model RDS41CW:

Cellular Loopback Service Mode

Date of Test: June 24, 2011

The following measurements were performed by Quan (Jerry) Ma

The environmental test conditions were: Temperature: 24.3 °C
Relative Humidity: 42.6 %

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 30 MHz
to 1000 MHz.

The BlackBerry® smartphone was in standalone, horizontal down position.

The following measurements were performed in CDMA Cellular Loopback Tx mode on
channel 384.

All emissions had a test margin greater than 25.0 dB.

Date of Test: June 24, 2011

The following measurements were performed by Shuo Wang

The environmental test conditions were: Temperature: 25.0°C
Relative Humidity: 42.6 %

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 1GHz-9
GHz.

The BlackBerry® smartphone was in standalone, horizontal down position.

The following measurements were performed in CDMA Cellular Loopback Tx mode on
channel 384.

All emissions had a test margin greater than 25.0 dB.
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Test Report No. Dates of Test FCC 1D: LBARDR60CW, LBARDS40CW
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Radiated Emissions Test Data Results cont'd

Cellular 1XEVDO Mode

Date of Test: June 24, 2011

The environmental test conditions were: Temperature: 24.3 °C
Relative Humidity: 42.6 %

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 30 MHz
to 1000 MHz.

The BlackBerry® smartphone was in standalone, horizontal down position.

The following measurements were performed in CDMA Cellular EVDO Tx mode on channel
384.

All emissions had a test margin greater than 25.0 dB.

Date of Test: June 24, 2011

The environmental test conditions were: Temperature: 25.0°C
Relative Humidity: 42.6 %

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 1GHz-9
GHz.

The BlackBerry® smartphone was in standalone, horizontal down position.

The following measurements were performed in CDMA Cellular EVDO Tx mode on channel
384.

All emissions had a test margin greater than 25.0 dB.
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Appendix 4C

Test Report No.
RTS-2604-1106-131A

Dates of Test
May 25, June 2 to June 28, 2011

FCC ID: L6ARDR60CW, L6ARDS40CW
1C: 2503A-RDR60CW, 2503A-RDS40CW

Radiated Power Test Data Results

Date of Test; June 24, 2011

The following measurements were performed by Quan (Jerry) Ma

The environmental tests conditions were:

Temperature: 24.3°C

Relative Humidity: 42.6%

The BlackBerry® smartphone - was in standalone, Horizontal position.
Test distance is 3.0 metres

CDMA BC10 Service Mode
EUT Substitution Method
Rx Antenna | Spectrum Analyzer Tracking Generator
. Max . |Corrected Reading .
Frequency Reading Pol. | Reading . . Diff. To
Type | Ch Band | Type |Pol (VH) (relative to Dipole) Limit Limit
(MHz) (dBuV) (dBuY) Tx-Rx | (dBm) | (dBm) (W) (dBm) (dB)
Cell | Dipole | V V-V 10.6
FO | 476 | 817.90 P 72.06 83.13 27.60 | 0.58 |38.50(-10.90
FO | 476 | 817.90 | Cell | Dipole | H | 83.13 H-H | 7.30
Cell | Dipole | V V-V | 10.60
FO | 580 | 820.50 .p 7252 83.36 27.69 | 0.59 [38.50(-10.81
FO | 580 | 820.50 | Cell | Dipole | H | 83.36 H-H | 7.60
Cell | Dipole | V V-V | 10.50
FO | 684 | 823.10 .p 2.9 83.24 27.63 | 0.58 |38.50|-10.87
FO | 684 | 823.10 | Cell | Dipole | H | 83.24 H-H | 7.60
CDMA BC10 EVDO Mode
Substitution Method
EUT Rx Antenna | Spectrum Analyzer Tracking Generator
. Max . |Corrected Reading
Frequency Reading |y | Pol. | Reading | oiaive to Dipole)| Limit | Diff. To
Type | Ch Band | Type |Pol (dBm) [Limit (dB)
(MHz) (dBuVv) (dBuY) Tx-Rx | (dBm) | (dBm) | (W)
Cell | Dipole | V V-V | 9.27
FO_| 476 | 817.90 P 71.69 | g5 77 26.27 | 0.42 |38.50|-12.23
FO | 476 | 817.90 | Cell | Dipole | H | 82.77 H-H | 7.65
Cell | Dipole | V V-V 9.78
FO_| 580 | 820.50 P 72.59 83.23 26.87 | 0.49 [38.50|-11.63
FO | 580 | 820.50 | Cell | Dipole | H | 83.23 H-H | 8.09
Cell | Dipole | V V-V 9.89
FO | 684 | 823.10 P 71.94 83.25 27.02 | 0.50 |38.50|-11.48
FO | 684 | 823.10 | Cell | Dipole | H | 8325 H-H | 849
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Test Report No. Dates of Test FCC 1D: LBARDR60CW, LBARDS40CW
RTS-2604-1106-131A May 25, June 2 to June 28, 2011 I1C: 2503A-RDR60CW, 2503A-RDS40CW

Radiated Emissions Test Data Results cont'd

CDMA BC10 Service Mode

Date of Test: June 24, 2011

The following measurements were performed by Quan (Jerry) Ma

The environmental test conditions were: Temperature: 24.3 °C
Relative Humidity: 42.6 %

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 30 MHz
to 1000 MHz.

The BlackBerry® smartphone was in standalone, horizontal down position.

The following measurements were performed in CDMA BC10 Tx mode on channels 476,
580 and 684.

All emissions had a test margin greater than 25.0 dB.

Date of Test; June 24, 2011

The following measurements were performed by Shuo Wang.

The environmental test conditions were: Temperature: 25.0°C
Relative Humidity: 42.6%

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 1GHz-9
GHz.

The BlackBerry® smartphone was in standalone, horizontal down position.

The following measurements were performed in CDMA BC10 Tx mode on channels 476,
580 and 684.

All emissions had a test margin greater than 25.0 dB.
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Radiated Emissions Test Data Results cont'd

CDMA BC10 1xEVDO Mode

Date of Test: June 24, 2011

The following measurements were performed by Quan (Jerry) Ma

The environmental test conditions were: Temperature: 24.3 °C
Relative Humidity: 42.6 %

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 30 MHz
to 1000 MHz.

The BlackBerry® smartphone was in standalone, horizontal down position.

The following measurements were performed in CDMA EVDO Tx mode on channels 476,
580 and 684.

All emissions had a test margin greater than 25.0 dB.

Date of Test; June 24, 2011

The following measurements were performed by Shuo Wang.

The environmental test conditions were: Temperature:  25.0°C
Relative Humidity: 42.6 %

Test Distance was 3.0 metres with a height of 1-4 metres, and a frequency range of 1GHz-9
GHz.

The BlackBerry® smartphone was in standalone, horizontal down position.

The following measurements were performed in CDMA EVDO Tx mode on channels 476,
580 and 684.

All emissions had a test margin greater than 25.0 dB.

This report shall NOT be reproduced except in full without the written consent of RIM Testing Services
- A division of Research in Motion Limited.
Copyright 2005-2011 Page 114 of 114




	Scope
	B) 1BAssociated Documents
	C) 2BProduct Identification
	D) 3BSupport Equipment Used for the Testing of the EUT
	E) 4BTest Voltage
	F) Test Results Chart
	G) 6BSummary of Results
	H) 7BCompliance Test Equipment Used
	16BTest Setup Diagram
	8BTest Data for 850 band and 1900 band selected Frequencies in GSM mode.
	9BMeasurement Plots for 850 and 1900 in GSM mode
	10BTest Data for 850 and 1900 bands selected Frequencies in EDGE mode.
	11BMeasurement Plots for 850 and 1900 bands in EDGE mode
	17BTest Setup Diagram

	12BTest Data for Cellular and PCS selected Frequencies in Loopback mode
	12BTest Data for Cellular and PCS selected Frequencies in Loopback mode
	Test Data for Cellular and PCS selected Frequencies in 1xEVDO mode
	Measurement Plots for Cellular and PCS in 1xEVDO mode
	17BTest Setup Diagram

	Test Data for Cellular selected Frequencies in CDMA2000 BC10 mode
	Test Data for Cellular selected Frequencies in CDMA2000 BC10 mode
	18B Part 2 Required Measurements
	20BPPM
	 Part 2 Required Measurements
	21BPPM
	 Part 2 Required Measurements







